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This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided,
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific
mention, the uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification.
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1 Certificate of Conformity

Product: DOCSIS 3.1 WiFi 6 Gateway
Brand: Sercomm
Test Model: DG4244

Series Model: DG4244XXXXXXXXXX (the x could be 0 to 9, Ato Z, "blank", "-" or "/ , for
marketing purpose)

Sample Status: Engineering sample
Applicant: Sercomm Corp.
Test Date: May 12 to 28, 2021

Standards: 47 CFR FCC Part 15, Subpart E (Section 15.407)
ANSI C63.10:2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s RF characteristics under the conditions specified in this report.

Prepared by : ( /€64 ,q:{a % "ﬁ , Date: Jun. 15, 2021

Jessica Cheng / Senior Specialist

/7
Approved by : / ’<€7< JQ(

Rex Lai / Associate Technical Manager

, Date: Jun. 15, 2021
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2  Summary of Test Results
47 CFR FCC Part 15, Subpart E (Section 15.407)
FCC Test Item Result Remarks
Clause
Meet the requirement of limit.
15.407(b)(6) AC Power Conducted Emissions Pass Minimum passing margin is
-9.56dB at 0.15118MHz.
15.407(b) Radiated Emissions & Band Pass m%?;]tl?ﬁ] rsg:gﬁg];rgrgifr:'g't'
(1/2/3/4(ili))/6) | Edge Measurement -1.20dB at 5350 00MHz.
15.407(a)(1/2/3) | Max Average Transmit Power Pass Meet the requirement of limit.
Occupied Bandwidth i Reference onl
Measurement Y-
15.407(a)(1/2/3) | Peak Power Spectral Density Pass Meet the requirement of limit.
. Meet the requirement of limit.
15.407(e) 6dB bandwidth Pass (U-NII-3 Band only)
15.407(g) Frequency Stability N/A Refer to original test report
15.203 Antenna Requirement Pass No antenna connector is used.

Note:

1. For U-NII-3 band compliance with rule part 15.407(b)(4)(i), the OOBE test plots were recorded in Annex
A. Test Procedures refer to report 4.1.3.

2. For U-NII-1, U-NII-2A, U-NII-2C band compliance with rule 15.407(b) of the band-edge items, the test
plots were recorded in Annex B. Test Procedures refer to report 4.1.3.

3. Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

4. N/A: Not Applicable

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT as specified in CISPR 16-4-2:

Expanded Uncertainty

Measurement Frequency k=2) ()
Conducted Emissions at mains ports 150kHz ~ 30MHz 3.00 dB
Conducted Emissions 9kHz ~ 40GHz 2.63 dB
. . 9kHz ~ 30MHz 2.61 dB
Radiated Emissions up to 1 GHz
30MHz ~ 1GHz 5.43 dB
Radiated Emissions above 1 GHz Above 1GHz 5.42 dB
2.2 Modification Record
There were no modifications required for compliance.
Report No.: RFBEIH-WTW-P20120866A-1 Page No. 6/ 124 Report Format Version:6.1.2
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3  General Information

3.1 General Description of EUT

Product DOCSIS 3.1 WiFi 6 Gateway
Brand Sercomm

Test Model DG4244

Series Model DG4244XXXXXXXXXX

(the x could be 0to 9, Ato Z, "blank", "-" or "/" , for marketing purpose)

Model Difference

Marketing Differentiation

Test software Version

DUT_setup.610.32

Sample Status

Engineering sample

Power Supply Rating

12Vdc from Adapter

Modulation Type

802.11a: BPSK, QPSK, 16QAM, 64QAM
802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM
802.11ax: BPSK, QPSK, 16QAM, 640QAM, 256QAM, 1024QAM

Modulation Technology

OFDM, OFDMA

Transfer Rate

802.11a: up to 54Mbps
802.11n: up to 600Mbps
802.11ac: up to 3466.7Mbps
802.11ax: up to 4083.3Mbps

Operating Frequency

5180~5240MHz, 5260~5320MHz, 5500~5720MHz, 5745~5825MHz

Number of Channel

5180~5240MHz:

802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20): 4
802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40): 2
802.11ac (VHT80), 802.11ax (HE80): 1

5260~5320MHz:

802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20): 4
802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40): 2
802.11ac (VHT80), 802.11ax (HE80): 1

5500~5720MHz:

802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20): 12
802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40): 6
802.11ac (VHT80), 802.11ax (HE80): 3

5745~5825MHz:

802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20): 5
802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40): 2
802.11ac (VHTB80), 802.11ax (HE80):1

5150~5720MHz:
802.11ac (VHT160), 802.11ax (HE160): 2

Output Power

5180~5240MHz: 541.765mW
5260~5320MHz: 124.082mW
5500~5720MHz: 121.858mW
5745~5825MHz: 517.533mW

Antenna Type

Refer to note

Antenna Connector

Refer to note

Accessory Device

Adapter

Cable Supplied

Non-shielded LAN cable (1.5m)

Note:

1. This report is prepared for FCC class Il permissive change.

Report No.: RFBEIH-WTW-P20120866A-1
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2. This report is issued as a supplementary report of original BV CPS report no. RFBEIH-WTW-P20120866-
1. The difference compared with original report is adding Beamforming function; therefore the EUT is re-

tested in this report.

3. The EUT provides 4 completed transmitters and 4 receivers.

, TX Function
Modulation Mode X
CDD Mode Beamforming Mode
802.11a 4TX | Not Support

802.11n (HT20) 47X Support

802.11n (HT40) 47X Support
802.11ac (VHT20) 47X Support
802.11ac (VHT40) 47X Support
802.11ac (VHT80) 47X Support
802.11ac (VHT160) 47X Support

802.11ax (HE20) 47X Support

802.11ax (HE40) 47X Support

802.11ax (HE80) 47X Support
802.11ax (HE160) 47X Support

* The bandwidth and modulation are similar for HT20/HT40 on 802.11n mode and VHT20/VHT40/VHT80
/VHT160 on 802.11ac mode and HE20/HE40/HE80/HE160 on 802.11ax mode. Therefore the investigated
worst case is the representative mode in test report. (Final test mode refer section 3.2.1)

4. The EUT uses following antenna.

Type Dipole
Connector IPEX
Antenna Ant 'O Ant _1 Ant _2 Ant _3 Peak Gain(dBi) for Directional Qain With
(dBi) (dBi) (dBi) (dBi) each band correlated signal(dBi)
2.4G 3.67 3.76 3.60 3.12 3.76 9.56
5G B1 3.52 2.21 2.01 2.17 3.52 8.52
5G B2 3.90 2.92 2.18 2.62 3.90 8.95
5G B3 3.90 2.92 2.18 2.62 3.90 8.95
5G B4 417 2.31 2.32 2.26 417 8.82

5. WLAN 2.4GHz + WLAN 5GHz technologies can transmit at same time.

6. The above Antenna information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications, the laboratory shall not be held responsible.

7. The EUT consumes power from a switching power adapter, which has several models could be chosen,

as the following:

Adapter Brand

Model No.

Specification

1 ADP

WA-48B12FU

AC |I/P: 100-240V, 50/60Hz, 1.5A
DC O/P: 12V, 4A

AC 2 Pin

Non-shielded DC cable (1.5m)

2 LEI

MU48AY120400-A1

AC I/P: 100-120V, 50/60Hz, 1.5A
DC O/P: 12V, 4A

AC 2 Pin

Non-shielded DC cable (1.5m)

The above two adapters were pre-tested, and Adapter 1 was the worst case for final test.

8. Spurious emission of the simultaneous operation (WLAN 2.4GHz and WLAN 5GHz technologies) has
been evaluated and no non-compliance was found.

Report No.: RFBEIH-WTW-P20120866A-1
Reference No.: BEIH-WTW-P21040215
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9. The above EUT information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.

3.2
For 5180 ~ 5240MHz:

Description of Test Modes

4 channels are provided for 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20):

Channel Frequency Channel Frequency
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):
Channel Frequency Channel Frequency
38 5190 MHz 46 5230 MHz
1 channel is provided for 802.11ac (VHT80), 802.11ax (HE80):
Channel Frequency
42 5210MHz
5260~5320MHz:
4 channels are provided for 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20):
Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):
Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz
1 channel is provided for 802.11ac (VHT80), 802.11ax (HE80):
Channel Frequency
58 5290MHz
Report No.: RFBEIH-WTW-P20120866A-1 Page No. 9/ 124 Report Format Version:6.1.2
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5500~5720MHz:
12 channels are provided for 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20)
Channel Frequency Channel Frequency
100 5500 MHz 124 5620 MHz
104 5520 MHz 128 5640 MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz 144 5720 MHz
6 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):
Channel Frequency Channel Frequency
102 5510 MHz 126 5630 MHz
110 5550 MHz 134 5670 MHz
118 5590 MHz 142 5710 MHz
3 channels are provided for 802.11ac (VHT80), 802.11ax (HE80):
Channel Frequency Channel Frequency
106 5530 MHz 122 5610 MHz
138 5690 MHz
5150~5720MHz:
2 channels are provided for 802.11ac (VHT160), 802.11ax (HE160):
Channel Frequency
50 (for 5150~5250MHz ) 5250 MHz
50 (for 5250~5350MHz ) 5250 MHz
114 5570 MHz
5745~5825MHz:
5 channels are provided for 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20)
Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40):
Channel Frequency Channel Frequency
151 5755MHz 159 5795MHz
1 channel is provided for 802.11ac (VHT80), 802.11ax (HE80):
Channel Frequency
155 5775MHz
Report No.: RFBEIH-WTW-P20120866A-1 Page No. 10/ 124 Report Format Version:6.1.2
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3.2.1 Test Mode Applicability and Tested Channel Detail

EUT Configure Applicable To -
Mode Description
RE>1G RE<1G PLC APCM
: v v v N -
10 - —

Where RE21G: Radiated Emission above 1GHz & RE<1G: Radiated Emission below 1GHz

Bandedge Measurement

PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

Radiated Emission Test (Above 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

EUT Configure Frequency Available Modulation Data Rate
Mode Mode Band (MHz) Channel Tested Channel Technology (Mbps)
Beamforming Mode
802.11ax (HE20) 36 t0 48 36, 40, 48 OFDMA MCSO0
- 802.11ax (HE40) 5180-5240 38 to 46 38, 46 OFDMA MCSO0
802.11ax (HE80) 42 42 OFDMA MCSO0
802.11ax (HE20) 52 to 64 52. 60, 64 OFDMA MCSO0
- 802.11ax (HE40) 5260-5320 54 to 62 54, 62 OFDMA MCSO
802.11ax (HE80) 58 58 OFDMA MCSO0
802.11ax (HE20) 100 to 144 100, 116, 140, 144 OFDMA MCSO0
- 802.11ax (HE40) 5500-5720 102to 142 | 102, 110, 134, 142 OFDMA MCSO0
802.11ax (HE80) 106 to 138 106, 122, 138 OFDMA MCSO0
802.11ax (HE20) 149 to 165 149, 157, 165 OFDMA MCSO0
- 802.11ax (HE40) 5745-5825 151 to 159 151, 159 OFDMA MCSO0
802.11ax (HE80) 155 155 OFDMA MCSO0
5180-5240
- 802.11ax (HE160) 5260-5320 50, 114 50, 114 OFDMA MCSO0
5500-5720
Report No.: RFBEIH-WTW-P20120866A-1 Page No. 11/ 124 Report Format Version:6.1.2
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Radiated Emission Test (Below 1GHZz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT Configure Frequency Available Modulation Data Rate
Mode Tested Channel
Mode Band (MHz) Channel Technology (Mbps)
Beamforming Mode
- 802.11ax (HE20) 5180-5240 36 to 48 OFDMA MCSO0
- 802.11ax (HE20) 5260-5320 52 to 64 149 OFDMA MCSO0
- 802.11ax (HE20) 5500-5720 100 to 144 OFDMA MCSO0
- 802.11ax (HE20) 5745-5825 149 to 165 OFDMA MCSO0

Power Line Conducted Emission Test:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

EUT Configure Frequency Available Modulation Data Rate
Mode Mode Band (MHz) Channel Tested Channel Technology (Mbps)
Beamforming Mode

- 802.11ax (HE20) 5180-5240 36 t0 48 OFDMA MCSO0

- 802.11ax (HE20) 5260-5320 52 to 64 149 OFDMA MCSO

- 802.11ax (HE20) 5500-5720 100 to 144 OFDMA MCSO0

- 802.11ax (HE20) 5745-5825 149 to 165 OFDMA MCSO0
Report No.: RFBEIH-WTW-P20120866A-1 Page No. 12/124 Report Format Version:6.1.2
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Antenna Port Conducted Measurement:

X] This item includes all test value of each mode, but only includes spectrum plot of worst value of each
mode.

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT Configure Frequency Available Modulation Data Rate
Mode Mode Band (MHz) Channel Tested Channel Technology (Mbps)
Beamforming Mode
802.11n (HT20)* 36 to 48 36, 40, 48 OFDM 6.5
802.11n (HT40)* 38 to0 46 38, 46 OFDM 13.5
802.11ac (VHT20)* 36 to 48 36, 40, 48 OFDM 6.5
802.11ac (VHT40)* 38 to 46 38, 46 OFDM 13.5
i 802.11ac (VHT80)* >180-5240 42 42 OFDM MCS0
802.11ax (HE20) 36 to 48 36, 40, 48 OFDMA MCSO0
802.11ax (HE40) 38 t0 46 38, 46 OFDMA MCSO0
802.11ax (HE80) 42 42 OFDMA MCSO0
802.11n (HT20)* 52 to 64 52, 60, 64 OFDM 6.5
802.11n (HT40)* 54 to 62 54, 62 OFDM 13.5
802.11ac (VHT20)* 52 to 64 52, 60, 64 OFDM 6.5
802.11ac (VHT40)* 54 t0 62 54, 62 OFDM 13.5
i 802.11ac (VHT80)* 5260-5320 58 58 OFDM MCS0
802.11ax (HE20) 52 to 64 52. 60, 64 OFDMA MCSO0
802.11ax (HE40) 54 t0 62 54, 62 OFDMA MCSO0
802.11ax (HES0) 58 58 OFDMA MCSO0
802.11n (HT20)* 100 to 144 100, 116, 140, 144 OFDM 6.5
802.11n (HT40)* 102to 142 | 102, 110, 134, 142 OFDM 135
802.11ac (VHT20)* 100to 144 | 100, 116, 140, 144 OFDM 6.5
802.11ac (VHT40)* 102to 142 | 102, 110, 134, 142 OFDM 135
i 802.11ac (VHT80)* 5500-5720 106 to 138 106, 122, 138 OFDM MCS0
802.11ax (HE20) 100to 144 | 100, 116, 140, 144 OFDMA MCSO0
802.11ax (HE40) 102to 142 | 102, 110, 134, 142 OFDMA MCSO0
802.11ax (HES0) 106 to 138 106, 122, 138 OFDMA MCSO0
802.11n (HT20)* 149 to 165 149, 157, 165 OFDM 6.5
802.11n (HT40)* 151 to 159 151, 159 OFDM 13.5
802.11ac (VHT20)* 149 to 165 149, 157, 165 OFDM 6.5
802.11ac (VHT40)* 151 to 159 151, 159 OFDM 13.5
) 802.11ac (VHT80)* 57455825 155 155 OFDM MCSO0
802.11ax (HE20) 149 to 165 149, 157, 165 OFDMA MCSO0
802.11ax (HE40) 151 to 159 151, 159 OFDMA MCSO0
802.11ax (HE80) 155 155 OFDMA MCSO0
5180-5240
802.11ac (160MHz) 5260-5320 50, 114 50, 114 OFDMA MCS0
5500-5720
) 5180-5240
802.11ax (HE160) 5260-5320 50, 114 50, 114 OFDMA MCS0
5500-5720

*802.11ac (VHT20), 802.11ac (VHT40), 802.11ac (VHT80) , 802.11ac (160MHz) are for Conducted Output Power Measurement only.
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Test Condition:

Applicable to Environmental Conditions Input Power Tested by
21deg. C, 63%RH,
RE>1G 120Vac, 60Hz lan Chang
24deg. C, 63%RH
RE<1G 24deg. C, 63%RH 120Vac, 60Hz lan Chang
PLC 25deg. C, 75%RH 120Vac, 60Hz lan Chang
APCM 25deg. C, 76%RH 120Vac, 60Hz Pirar Hsieh
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3.3 Duty Cycle of Test Signal

Duty cycle of test signal is = 98 %, duty factor is not required.

802.11ax (HE20): Duty cycle = 100%
802.11ax (HE40): Duty cycle = 100%
802.11ax (HEB0): Duty cycle = 100%
802.11ax (HE160): Duty cycle = 100%

802.11ax (HE20)

Agilent Spectcum Analyzer - Swept SA

B — = IGNAUTD _|03:11:15 AM
#hug Type: Pwr(RMS) TRACE
NO: Fast g Trig:Free Run Avg|Hold:> 100100 |
IFGain:Law #Atten: 20 dB o)

Trace/Det

Ref Offset 10 dB Trace 1

Ref 126.99 dBpvV

Center 5.180000000 GHz
Res BW (-6dB) 8.07 MHz

Span 0 Hz
Sweep 100.0 ms (1001 pts)|

STATUS

#VBW 50 MHz

Select Trace

802.11ax (HE40)

Agilent Spectrum Analyzer - Swept SA
K LTy IGNAUTD _|H138:
#hvg Type: Pwr(RMS)
NO: Fast Ly Trig:Free Run AvglHold:> 100100
IFGain:Low #Atten: 20 dB

Ref Offset 10 dB
Ref 116.99 dBpvV

Center 5.190000000 GHz
Res BW (-6dB) 8.07 MHz

Span 0 Hz
Sweep 100.0 ms (1001 pts)|

STATUS

#VBW 50 MHz

802.11ax (HES0)

m Analyzer - Swept A
- TracelDet

10H T 09:00°58 PM.
Avg Type: Pw(RMS) TeAcE
Avg|Held:> 1001100 TPE|

Trig: Free Run

> yasten: 10 48

PNO: Fast ¢
IFGain:Low
Trace 2

Ref 106.99 dBpV

Center 5.210000000 GHz
Res BW (-6dB) 8.07 MHz

Span 0 Hz

VBW 50 MHz Sweep 100.0 ms (1001 pts)|

Select Trace

Clear Write

802.11ax (HE160)

152U, 11
#hvg Type: Pwr(RMS) Peak Search

Trig: Free Run Avg|Hold:> 100100

PHO: Fast Cp
IFGain:Law #Atten: 10 dB
NextPeak|
Ref 106.99 dBpV
‘1

Next Pk Right]
Next Pk Left

Marker Delta|

Center 5.250000000 GHz
Res BW (-6dB) 8.07 MHz

#VBW 50 MHz

Report No.: RFBEIH-WTW-P20120866A-1
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3.4

Description of Support Units

The ET has been tested as an independent unit together with other necessary accessories or support units.

The following support units or accessories were used to form a representative test configuration during the

tests.
ID Product Brand Model No. Serial No. FCC ID Remarks
A. USB Flash SANDISK 16GB N/A N/A Provided by Lab
B. Load N/A N/A N/A N/A Provided by Lab
C. Battery Box N/A N/A N/A N/A Supplied by client
b Phone WONDER 1S-333 06014 N/A Provided by Lab
Phone WONDER 1S-333 06004 N/A Provided by Lab
E. CASA System N/A C2200 N/A N/A Supplied by client
F. Notebook PC DELL P41G GT4W952 N/A Provided by Lab
G. Notebook PC DELL E6440 N/A N/A Supplied by client
H. PC DELL VOSTRO 470 JTBJYBX N/A Provided by Lab
l. LAN Card ASUS XG-C100C H4QSRT000277 N/A Provided by Lab
Note:

1. All power cords of the above support units are non-shielded (1.8m).
2. ltems E~Il acted as communication partners to transfer data.

ID Cable Descriptions Qty. Length (m) Shielding Cores (Qty.) Remarks
(Yes/No)

1. LAN Cable 2 1.8 N 0 Provided by Lab (RJ45,CAT.5¢)
2. COM (Audio) Cable 1 0.2 N 0 Provided by Lab

3. DC Cable 1 1.8 N 0 Provided by Lab

4. RJ11 Cable 2 1.8 N 0 Provided by Lab

5. Coaxial Cable 1 10 Y 0 Provided by Lab

6. LAN Cable 1 15 N 0 Supplied by client (RJ45,CAT.5e)
7. LAN Cable 1 10 N 0 Provided by Lab (RJ45,CAT.5e)
8. LAN Cable 1 10 N 0 Provided by Lab (RJ45,CAT.5e)
9. LAN Cable 1 1.8 N 0 Provided by Lab (RJ45,CAT.5e)
10. DC Cable 1 1.8 N 0 Supplied by client

Note: The core(s) is(are) originally attached to the cable(s).

Report No.: RFBEIH-WTW-P20120866A-1
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3.4.1 Configuration of System under Test

58

Phone *2 (D)

Remote site

CASA System (E)

USB Flash (A) | usB
e P 4
1 = : RJ11 *2
Load (B) RJ45 *2 S
EUT
, [
Battery Box (C) COM
................ R I
10 | e c : Coaxial
3 DC Input § Areranresrnnns
Adapter (EUT) et ceveesseenens
LAN
120Vac LAN (2.5G)
7 6
+
Notebook PC (F)
8
PC (H &)

Notebook PC (G)
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3.5 General Description of Applied Standards and References

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards and references:

Test standard:
FCC Part 15, Subpart E (15.407)

ANSI C63.10:2013
All test items have been performed and recorded as per the above standards.

References Test Guidance:
KDB 789033 D02 General UNII Test Procedure New Rules v02r01

KDB 662911 D01 Multiple Transmitter Output v02r01
All test items have been performed as a reference to the above KDB test guidance.
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4 Test Types and Results

4.1 Radiated Emission and Bandedge Measurement

41.1

Limits of Radiated Emission and Bandedge Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified

as below table.

Frequencies (MHz) Field Strength (microvolts/meter) | Measurement Distance (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Note:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.

Limits of unwanted emission out of the restricted bands

Applicable To

Limit

789033 D02 General UNII Test Procedure
New Rules v02r01

Field Strength at 3m

PK: 74 (dBuV/m)

AV: 54 (dBpV/m)

Frequency Band Applicable To EIRP Limit Equalen;tF:lgerLd AT
5150~5250 MHz 15.407(b)(1)
5250~5350 MHz 15.407(b)(2) PK: -27 (dBm/MHz) PK: 68.2(dBuV/m)
5470~5725 MHz 15.407(b)(3)

PK: -27 (dBm/MHz) " PK: 68.2(dBpuVv/m) ™

. PK: 10 (dBm/MHz) 2 PK: 105.2 (dBuV/m) 2

s7o5-5850 Mz | 5| 12A07OAD | o5 6 (gBmmMHz) PK: 110.8(dBUV/m) 3

PK: 27 (dBm/MHz) * PK: 122.2 (dBuV/m) ™

]| 15.407(b)(4)(ii) Emission limits in section 15.247(d)

I beyond 75 MHz or more above of the band edge.

*3 below the band edge increasing linearly to a level of

15.6 dBm/MHz at 5 MHz above.

2 pelow the band

edge increasing linearly to 10

dBm/MHz at 25 MHz above.

*4 from 5 MHz above or below the band edge

increasing linearly to a level of 27 dBm/MHz at

the band edge.

Note: The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

o 1000000v30P
B 3

pV/m, where P is the eirp (Watts).

Report No.: RFBEIH-WTW-P20120866A-1
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4.1.2 Test Instruments

DESCRIPTION & CALIBRATED CALIBRATED

MANUFACTURER HIGIPIEL IOk SERIAL NG, DATE UNTIL
HP Preamplifier 8447D 2432A03504 Feb. 18, 2021 Feb. 17, 2022
HP Preamplifier 8449B 3008A01201 Feb. 19, 2021 Feb. 18, 2022
MITEQ Preamplifier AMF-6F-260400-33-8P 892164 Feb. 18, 2021 Feb. 17, 2022
Agilent
TEST RECEIVER N9038A MY51210129 Mar. 12, 2021 Mar. 11, 2022
Schwarzbeck Antenna VULB 9168 139 Nov. 6, 2020 Nov. 5, 2021
Schwarzbeck Antenna VHBA 9123 480 Jun. 3, 2019 Jun. 2, 2021
Schwarzbeck Hom BBHA-9170 212 Nov. 22, 2020 | Nov. 21, 2021
Antenna
EMCO Horn Antenna 3115 00027024 Nov. 22, 2020 Nov.21, 2021
ADT. Turn Table TT100 0306 NA NA
ADT. Tower AT100 0306 NA NA
Software Radiated_V7.6.15.9.5 NA NA NA
SUHNER RF cable
With 4dB PAD SF102 Cable-CH6-01 Jul. 9, 2020 Jul. 8, 2021
EMEC RF cable
With 3/4dB PAD EM102-KMKM 01 Aug. 21, 2020 Aug. 20, 2021
KEYSIGHT MIMO
Powermeasurement Test U2021XA U2021XA-001 Jun. 16, 2020 Jun. 15, 2021
set
KEYSIGHT N9030A MY54490260 Jul. 22, 2020 Jul. 21, 2021
Spectrum Analyzer
Loop Antenna EMCI LPAGOO 270 Aug. 23, 2019 Aug. 22, 2021
EMCO Horn Antenna 3115 00028257 Nov. 22, 2020 Nov. 21, 2021
Highpass filter WHK 3.1/18G-10SS SN 8 NA NA
Wainwright Instruments
ROHDE & SCHWARZ FSVv40 101042 Sep. 8, 2020 Sep. 7, 2021
Spectrum Analyzer
Anritsu MA2411B 0738404 Apr. 15,2021 | Apr. 14, 2022
Power Sensor
Anritsu ML2495A 0842014 Apr. 14,2021 | Apr. 13, 2022

Power Meter

NOTE: 1. The calibration interval of the above test instruments is 12/24 months. And the calibrations
are traceable to NML/ROC and NIST/USA.
2. The horn antenna and HP preamplifier (model: 8449B) are used only for the measurement
of emission frequency above 1GHz if tested.
3. The test was performed in Chamber No. 6.
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4.1.3 Test Procedures

For Radiated emission below 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter chamber
room. The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

c. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the
measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was
turned from O degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at frequency
below 30MHz.

For Radiated emission above 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters (for
above 1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to
find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum
hold mode when the test frequency is below 1 GHz.

f.  The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for Quasi-
peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is = 1/T
(Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.
(802.11ax (HE20): RBW = 1MHz, VBW = 10Hz;
802.11ax (HE40): RBW = 1MHz, VBW = 10Hz; 802.11ax (HE80): RBW = 1MHz, VBW = 10Hz; 802.11ax
(HE160): RBW = 1MHz, VBW = 10H2z)

4. All modes of operation were investigated and the worst-case emissions are reported.

4.1.4 Deviation from Test Standard

No deviation.
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415 Test Setup
For Radiated emission below 30MHz
1m
EUT& 3m /
Support Units I —
Turn Table
/
SOcmT
L
Ground Plane
Test Receiver
\ |
o 0 0O
/] 0 0 0 &=y
For Radiated emission 30MHz to 1GHz
Ant. Tower
1-4m
Variable
EUT& - 3m _
Support Unjts ' :
—¢—E ]
Turn Table
80cmT
8_8
L
Ground Plane
Test Receiver
[ | —
o 0 0O
/W 0 0 0 e
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For Radiated emission above 1GHz

Ant. Tower 1-4m
Variable
EUT& 3m
Support Units I —]
H|
Turn Table Absorber
g ==
1500m| MMM
= T
Ground Plane
Test Receiver
\ | —
0O 0 OO0
/] 0 0 0 &=y

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.1.6 EUT Operating Conditions

a. Placed the EUT on the testing table.

b. Prepared a notebook to act as a communication partner and placed it outside of testing area.
c. The communication partner connected with EUT via a RJ45 cable and ran a test program (provided by
manufacturer) to enable EUT under transmission condition continuously at specific channel frequency.

d. The communication partner sent data to EUT by command "PING".
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4.1.7 Test Results
Above 1GHz data:
RF Mode TX 802.11ax (HE20) Channel CH 36 : 5180 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 59.29 PK 74.00 -14.71 1.65H 23 48.24 11.05
2 5150.00 47.38 AV 54.00 -6.62 1.65H 23 36.33 11.05
3 | *5180.00 | 116.85PK 1.65H 23 105.67 11.18
4 | *5180.00 | 108.84 AV 1.65H 23 97.66 11.18
5 | #10360.00 | 57.14 PK 68.20 -11.06 2.23H 265 39.35 17.79
Antenna Polarity & Test Distance : Vertical at 3 m
Emission I : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 64.69 PK 74.00 -9.31 255V 281 53.64 11.05
2 5150.00 52.77 AV 54.00 -1.23 255V 281 41.72 11.05
3 | *5180.00 | 118.15PK 255V 281 106.97 11.18
4 | *5180.00 | 109.74 AV 255V 281 98.56 11.18
5 | #10360.00 | 58.34 PK 68.20 -9.86 1.87V 46 40.55 17.79
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 40 : 5200 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Frequency Emission Limit Margin Antgnna Table Raw Correction
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5200.00 | 119.91 PK 1.59 H 21 108.65 11.26
2 | *5200.00 111.78 AV 1.59 H 21 100.52 11.26
3 | #10400.00 | 57.62 PK 68.20 -10.58 251H 241 39.65 17.97
Antenna Polarity & Test Distance : Vertical at 3 m
Frequency Emission Limit Margin Antc_anna Table Raw Correction
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5200.00 | 121.29 PK 251V 274 110.03 11.26
2 | *5200.00 113.62 AV 251V 274 102.36 11.26
3 | #10400.00 58.33 PK 68.20 -9.87 152V 189 40.36 17.97
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O Ok WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value
. The other emission levels were very low against the limit.
" * " Fundamental frequency.
."# " The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 48 : 5240 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5240.00 | 120.08 PK 1.58 H 19 108.64 11.44
2 | *5240.00 111.76 AV 1.58 H 19 100.32 11.44
3 5350.00 55.44 PK 74.00 -18.56 1.58 H 19 43.34 12.10
4 5350.00 45.95 AV 54.00 -8.05 1.58 H 19 33.85 12.10
5 | #10480.00 | 57.57 PK 68.20 -10.63 1.29H 265 39.38 18.19
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5240.00 | 122.22 PK 2.83V 256 110.78 11.44
2 | *5240.00 | 113.82 AV 2.83V 256 102.38 11.44
3 5350.00 60.90 PK 74.00 -13.10 2.83V 256 48.80 12.10
4 5350.00 50.56 AV 54.00 -3.44 2.83V 256 38.46 12.10
5 | #10480.00 | 58.44 PK 68.20 -9.76 1.74V 125 40.25 18.19
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 52 : 5260 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 54.89 PK 74.00 -19.11 1.42 H 199 43.84 11.05
2 5150.00 43.92 AV 54.00 -10.08 1.42H 199 32.87 11.05
3 | *5260.00 | 116.40 PK 1.42H 199 104.85 11.55
4 | *5260.00 | 109.62 AV 1.42H 199 98.07 11.55
5 | #10520.00 | 57.59 PK 68.20 -10.61 2.31H 164 39.33 18.26
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 61.48 PK 74.00 -12.52 2.07V 276 50.43 11.05
2 5150.00 50.11 AV 54.00 -3.89 207V 276 39.06 11.05
3 | *5260.00 | 117.59 PK 2.07V 276 106.04 11.55
4 | *5260.00 | 110.69 AV 2.07V 276 99.14 11.55
5 | #10520.00 | 58.80 PK 68.20 -9.40 1.23V 209 40.54 18.26
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 60 : 5300 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5300.00 | 116.99 PK 1.48 H 203 105.14 11.85
2 | *5300.00 110.11 AV 1.48 H 203 98.26 11.85
3 | 10600.00 57.64 PK 74.00 -16.36 2.25H 124 39.32 18.32
4 | 10600.00 46.66 AV 54.00 -7.34 2.25H 124 28.34 18.32
Antenna Polarity & Test Distance : Vertical at 3 m
Emission — . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5300.00 | 118.08 PK 2.15V 285 106.23 11.85
2 | *5300.00 111.12 AV 2.15V 285 99.27 11.85
3 | 10600.00 58.58 PK 74.00 -15.42 251V 148 40.26 18.32
4 | 10600.00 47.66 AV 54.00 -6.34 251V 148 29.34 18.32
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

5. " * " Fundamental frequency.
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RF Mode TX 802.11ax (HE20) Channel CH 64 : 5320 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5320.00 | 117.21PK 1.51H 214 105.26 11.95
2 | *5320.00 110.29 AV 1.51H 214 98.34 11.95
3 5350.00 56.33 PK 74.00 -17.67 1.51H 214 44.23 12.10
4 5350.00 47.34 AV 54.00 -6.66 1.51H 214 35.24 12.10
5 | 10640.00 57.65 PK 74.00 -16.35 2.22H 298 39.34 18.31
6 | 10640.00 46.64 AV 54.00 -7.36 2.22H 298 28.33 18.31
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5320.00 | 118.37 PK 2.05V 261 106.42 11.95
2 | *5320.00 111.10 AV 2.05V 261 99.15 11.95
3 5350.00 61.93 PK 74.00 -12.07 2.05V 261 49.83 12.10
4 5350.00 52.80 AV 54.00 -1.20 2.05V 261 40.70 12.10
5 | 10640.00 58.55 PK 74.00 -15.45 1.98V 145 40.24 18.31
6 | 10640.00 47.62 AV 54.00 -6.38 1.98V 145 29.31 18.31
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

5. " *": Fundamental frequency.
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[ VERITAS
RF Mode TX 802.11ax (HE20) Channel CH 100 : 5500 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 57.63 PK 74.00 -16.37 1.68 H 296 45.16 12.47
2 5460.00 46.76 AV 54.00 -7.24 1.68 H 296 34.29 12.47
3 | #5470.00 58.85 PK 68.20 -9.35 1.68 H 296 46.35 12.50
4 | *5500.00 | 118.01 PK 1.68 H 296 105.41 12.60
5 | *5500.00 | 109.96 AV 1.68 H 296 97.36 12.60
6 | 11000.00 58.23 PK 74.00 -15.77 1.15H 287 39.26 18.97
7 | 11000.00 47.11 AV 54.00 -6.89 1.15H 287 28.14 18.97
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 63.14 PK 74.00 -10.86 1.96 V 271 50.67 12.47
2 5460.00 52.76 AV 54.00 -1.24 1.96 V 271 40.29 12.47
3 | #5470.00 65.41 PK 68.20 -2.79 1.96 V 271 52.91 12.50
4 | *5500.00 | 119.18 PK 1.96 V 271 106.58 12.60
5 | *5500.00 111.03 AV 1.96 V 271 98.43 12.60
6 | 11000.00 59.23 PK 74.00 -14.77 1.35V 202 40.26 18.97
7 | 11000.00 48.13 AV 54.00 -5.87 1.35V 202 29.16 18.97
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 116 : 5580 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5580.00 | 117.14 PK 1.74 H 306 105.15 11.99
2 | *5580.00 | 109.21 AV 1.74 H 306 97.22 11.99
3 | 11160.00 59.02 PK 74.00 -14.98 2.88 H 254 39.26 19.76
4 | 11160.00 48.22 AV 54.00 -5.78 2.88 H 254 28.46 19.76
Antenna Polarity & Test Distance : Vertical at 3 m
Emission — . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5580.00 118.53 PK 2.03V 268 106.54 11.99
2 *5580.00 110.37 AV 2.03V 268 98.38 11.99
3 | 11160.00 59.98 PK 74.00 -14.02 1.45V 214 40.22 19.76
4 | 11160.00 48.92 AV 54.00 -5.08 1.45V 214 29.16 19.76
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

5. " * " Fundamental frequency.
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RF Mode TX 802.11ax (HE20) Channel CH 140 : 5700 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5700.00 | 116.95 PK 1.78 H 288 105.26 11.69
2 | *5700.00 | 109.92 AV 1.78 H 288 98.23 11.69
3 | #5725.00 59.98 PK 68.20 -8.22 1.78 H 288 48.26 11.72
4 | 11400.00 58.95 PK 74.00 -15.05 1.60 H 315 39.32 19.63
5 | 11400.00 47.78 AV 54.00 -6.22 1.60 H 315 28.15 19.63
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5700.00 | 118.33 PK 219V 261 106.64 11.69
2 | *5700.00 111.03 AV 219V 261 99.34 11.69
3 | #5725.00 66.48 PK 68.20 -1.72 219V 261 54.76 11.72
4 | 11400.00 59.89 PK 74.00 -14.11 2.09V 132 40.26 19.63
5 | 11400.00 48.79 AV 54.00 -5.21 2.09V 132 29.16 19.63
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE20) Channel CH 144 : 5720 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5470.00 58.93 PK 68.20 -9.27 1.58 H 289 46.43 12.50
2 | *5720.00 | 116.81 PK 1.58 H 289 105.09 11.72
3 | *5720.00 | 108.98 AV 1.58 H 289 97.26 11.72
4 | 11440.00 58.97 PK 74.00 -15.03 1.74H 152 39.16 19.81
5 | 11440.00 48.22 AV 54.00 -5.78 1.74 H 152 28.41 19.81
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5470.00 61.47 PK 68.20 -6.73 1.94V 266 48.97 12.50
2 | *5720.00 | 117.98 PK 1.94V 266 106.26 11.72
3 | *5720.00 110.51 AV 1.94V 266 98.79 11.72
4 | 11440.00 60.07 PK 74.00 -13.93 1.63V 222 40.26 19.81
5 | 11440.00 48.91 AV 54.00 -5.09 1.63V 222 29.10 19.81
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

DO WD
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RF Mode TX 802.11ax (HE20) Channel CH 149 : 5745 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5639.15 58.03 PK 68.20 -10.17 1.67 H 289 46.28 11.75
2 | *5745.00 | 122.99 PK 1.67H 289 111.23 11.76
3 | *5745.00 115.41 AV 1.67H 289 103.65 11.76
4 | #5954.03 56.00 PK 68.20 -12.20 1.67H 289 43.94 12.06
5 | 11490.00 59.30 PK 74.00 -14.70 1.28 H 287 39.26 20.04
6 | 11490.00 48.38 AV 54.00 -5.62 1.28 H 287 28.34 20.04
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5642.29 63.23 PK 68.20 -4.97 1.56 V 278 51.48 11.75
2 | *5745.00 | 124.91 PK 1.56 V 278 113.15 11.76
3 | *5745.00 117.45 AV 1.56 V 278 105.69 11.76
4 | #5928.16 61.38 PK 68.20 -6.82 1.56 V 278 49.52 11.86
5 | 11490.00 60.27 PK 74.00 -13.73 1.74V 222 40.23 20.04
6 | 11490.00 49.20 AV 54.00 -4.80 1.74V 222 29.16 20.04
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

DOk WD
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RF Mode TX 802.11ax (HE20) Channel CH 157 : 5785 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5649.20 56.71 PK 68.20 -11.49 1.57H 278 44.97 11.74
2 | *5785.00 | 123.36 PK 1.57H 278 111.54 11.82
3 | *5785.00 115.40 AV 1.57H 278 103.58 11.82
4 | #5955.54 56.18 PK 68.20 -12.02 1.57H 278 44.09 12.09
5 | 11570.00 58.51 PK 74.00 -15.49 241H 218 38.14 20.37
6 | 11570.00 47.80 AV 54.00 -6.20 241H 218 27.43 20.37
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5644.12 62.17 PK 68.20 -6.03 1.54V 269 50.43 11.74
2 | *5785.00 | 125.09 PK 1.54V 269 113.27 11.82
3 | *5785.00 117.66 AV 1.54V 269 105.84 11.82
4 | #5927.86 63.25 PK 68.20 -4.95 1.54V 269 51.39 11.86
5 | 11570.00 59.73 PK 74.00 -14.27 2.36V 295 39.36 20.37
6 | 11570.00 49.01 AV 54.00 -4.99 2.36V 295 28.64 20.37
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

DOk WD
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RF Mode TX 802.11ax (HE20) Channel CH 165 : 5825 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5634.99 55.84 PK 68.20 -12.36 1.74 H 298 44.07 11.77
2 | *5825.00 | 122.82 PK 1.74 H 298 111.03 11.79
3 | *5825.00 114.68 AV 1.74 H 298 102.89 11.79
4 | #5928.33 56.13 PK 68.20 -12.07 1.74H 298 44.27 11.86
5 | 11650.00 58.95 PK 74.00 -15.05 251H 262 38.41 20.54
6 | 11650.00 47.77 AV 54.00 -6.23 251H 262 27.23 20.54
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5644.09 60.35 PK 68.20 -7.85 1.59 V 269 48.61 11.74
2 | *5825.00 | 125.52 PK 1.59 V 269 113.73 11.79
3 | *5825.00 117.38 AV 1.59 V 269 105.59 11.79
4 | #5929.32 63.21 PK 68.20 -4.99 1.59V 269 51.34 11.87
5 | 11650.00 59.78 PK 74.00 -14.22 1.24V 125 39.24 20.54
6 | 11650.00 48.80 AV 54.00 -5.20 1.24V 125 28.26 20.54
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

DOk WD
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RF Mode TX 802.11ax (HE40) Channel CH 38 : 5190 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 58.45 PK 74.00 -15.55 2.33H 342 47.40 11.05
2 5150.00 48.49 AV 54.00 -5.51 2.33H 342 37.44 11.05
3 | *5190.00 | 110.86 PK 2.33H 342 99.63 11.23
4 | *5190.00 | 103.32 AV 2.33H 342 92.09 11.23
5 | #10380.00 | 57.53 PK 68.20 -10.67 1.69 H 254 39.65 17.88
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 63.46 PK 74.00 -10.54 1.25V 274 52.41 11.05
2 5150.00 52.76 AV 54.00 -1.24 1.25V 274 41.71 11.05
3 | *5190.00 | 112.37 PK 1.25V 274 101.14 11.23
4 | *5190.00 | 104.33AV 1.25V 274 93.10 11.23
5 | #10380.00 | 58.43 PK 68.20 -9.77 1.84V 263 40.55 17.88
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

DO WD

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value
. The other emission levels were very low against the limit.
" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 46 : 5230 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 56.35 PK 74.00 -17.65 2.36 H 351 45.30 11.05
2 5150.00 44,73 AV 54.00 -9.27 2.36 H 351 33.68 11.05
3 | *5230.00 | 115.74 PK 2.36 H 351 104.35 11.39
4 | *5230.00 | 107.13AV 2.36 H 351 95.74 11.39
5 | #10460.00 | 57.50 PK 68.20 -10.70 2.25H 167 39.36 18.14
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 64.25 PK 74.00 -9.75 1.25V 240 53.20 11.05
2 5150.00 52.69 AV 54.00 -1.31 1.25V 240 41.64 11.05
3 | *5230.00 | 116.86 PK 1.25V 240 105.47 11.39
4 | *5230.00 | 108.18 AV 1.25V 240 96.79 11.39
5 | #10460.00 | 58.37 PK 68.20 -9.83 1.87V 164 40.23 18.14
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

DO WD

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value
. The other emission levels were very low against the limit.
" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 54 : 5270 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 56.33 PK 74.00 -17.67 1.69 H 241 45.28 11.05
2 5150.00 45.68 AV 54.00 -8.32 1.69 H 241 34.63 11.05
3 | *5270.00 | 115.17 PK 1.69 H 241 103.54 11.63
4 | *5270.00 | 107.11 AV 1.69 H 241 95.48 11.63
5 | #10540.00 | 57.64 PK 68.20 -10.56 1.89 H 312 39.36 18.28
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 62.23 PK 74.00 -11.77 222V 284 51.18 11.05
2 5150.00 51.16 AV 54.00 -2.84 222V 284 40.11 11.05
3 | *5270.00 | 116.18 PK 222V 284 104.55 11.63
4 | *5270.00 | 108.53AV 222V 284 96.90 11.63
5 | #10540.00 | 58.53 PK 68.20 -9.67 1.87V 146 40.25 18.28
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 62 : 5310 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5310.00 | 111.98 PK 1.74 H 251 100.08 11.90
2 | *5310.00 | 103.16 AV 1.74 H 251 91.26 11.90
3 5350.00 60.27 PK 74.00 -13.73 1.74 H 251 48.17 12.10
4 5350.00 51.36 AV 54.00 -2.64 1.74H 251 39.26 12.10
5 | 10620.00 57.58 PK 74.00 -16.42 1.22 H 236 39.26 18.32
6 | 10620.00 46.51 AV 54.00 -7.49 1.22 H 236 28.19 18.32
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5310.00 | 113.19 PK 1.96 V 253 101.29 11.90
2 | *5310.00 | 104.77 AV 1.96 V 253 92.87 11.90
3 5350.00 61.29 PK 74.00 -12.71 1.96 V 253 49.19 12.10
4 5350.00 52.55 AV 54.00 -1.45 1.96 V 253 40.45 12.10
5 | 10620.00 58.69 PK 74.00 -15.31 1.85V 201 40.37 18.32
6 | 10620.00 47.50 AV 54.00 -6.50 1.85V 201 29.18 18.32
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
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[ VERITAS
RF Mode TX 802.11ax (HE40) Channel CH 102 : 5510 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 55.73 PK 74.00 -18.27 1.58 H 208 43.26 12.47
2 5460.00 45,55 AV 54.00 -8.45 1.58 H 208 33.08 12.47
3 | #5470.00 62.59 PK 68.20 -5.61 1.58 H 208 50.09 12.50
4 | *5510.00 | 113.09 PK 1.58 H 208 100.57 12.52
5 | *5510.00 | 104.91AV 1.58 H 208 92.39 12.52
6 | 11020.00 58.31 PK 74.00 -15.69 1.28 H 26 39.26 19.05
7 | 11020.00 47.26 AV 54.00 -6.74 1.28 H 26 28.21 19.05
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 56.41 PK 74.00 -17.59 2.05V 269 43.94 12.47
2 5460.00 46.07 AV 54.00 -7.93 2.05V 269 33.60 12.47
3 | #5470.00 66.58 PK 68.20 -1.62 2.05V 269 54.08 12.50
4 | *5510.00 | 114.00 PK 2.05V 269 101.48 12.52
5 | *5510.00 | 105.79 AV 2.05V 269 93.27 12.52
6 | 11020.00 59.22 PK 74.00 -14.78 2.36V 298 40.17 19.05
7 | 11020.00 48.14 AV 54.00 -5.86 2.36V 298 29.09 19.05
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value
. The other emission levels were very low against the limit.
" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 110 : 5550 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o : Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5550.00 | 114.31PK 1.62 H 218 102.08 12.23
2 | *5550.00 | 106.40 AV 1.62 H 218 94.17 12.23
3 | 11100.00 58.65 PK 74.00 -15.35 1.36 H 299 39.26 19.39
4 | 11100.00 47.50 AV 54.00 -6.50 1.36 H 299 28.11 19.39
Antenna Polarity & Test Distance : Vertical at 3 m
Emission — . Antenna Table Raw Correction
Frequency Limit Margin :
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5550.00 | 115.59 PK 2.14V 278 103.36 12.23
2 | *5550.00 | 107.64 AV 2.14V 278 95.41 12.23
3 | 11100.00 59.58 PK 74.00 -14.42 2.98V 217 40.19 19.39
4 | 11100.00 48.65 AV 54.00 -5.35 2.98V 217 29.26 19.39
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " * " Fundamental frequency.
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RF Mode TX 802.11ax (HE40) Channel CH 134 : 5670 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5670.00 | 115.88 PK 1.83H 280 104.16 11.72
2 | *5670.00 | 107.81AV 1.83H 280 96.09 11.72
3 | #5725.00 61.80 PK 68.20 -6.40 1.66 H 222 50.08 11.72
4 | 11340.00 58.86 PK 74.00 -15.14 1.77H 108 39.17 19.69
5 | 11340.00 47.78 AV 54.00 -6.22 1.77H 108 28.09 19.69
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5670.00 | 117.13PK 1.83V 280 105.41 11.72
2 | *5670.00 | 108.73 AV 1.83V 280 97.01 11.72
3 | #5725.00 65.89 PK 68.20 -2.31 1.83V 280 54.17 11.72
4 | 11340.00 59.91 PK 74.00 -14.09 1.22V 156 40.22 19.69
5 | 11340.00 48.76 AV 54.00 -5.24 1.22V 156 29.07 19.69
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

DO WD
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RF Mode TX 802.11ax (HE40) Channel CH 142 : 5710 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5470.00 61.53 PK 68.20 -6.67 1.62 H 241 49.03 12.50
2 | *5710.00 | 115.92 PK 1.62 H 241 104.22 11.70
3 | *5710.00 | 107.93 AV 1.62 H 241 96.23 11.70
4 | 11420.00 58.88 PK 74.00 -15.12 1.79H 200 39.16 19.72
5 | 11420.00 48.03 AV 54.00 -5.97 1.79H 200 28.31 19.72
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5470.00 61.66 PK 68.20 -6.54 220V 258 49.16 12.50
2 | *5710.00 | 117.32 PK 220V 258 105.62 11.70
3 | *5710.00 | 108.86 AV 2.20V 258 97.16 11.70
4 | 11420.00 60.11 PK 74.00 -13.89 2.32V 116 40.39 19.72
5 | 11420.00 48.79 AV 54.00 -5.21 2.32V 116 29.07 19.72
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 151 : 5755 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5654.82 67.98 PK 71.77 -3.79 1.52 H 266 56.25 11.73
2 | *5755.00 | 118.30 PK 1.52 H 266 106.54 11.76
3 | *5755.00 | 109.99 AV 1.52 H 266 98.23 11.76
4 | #5934.33 56.75 PK 68.20 -11.45 1.52 H 266 44.84 11.91
5 | 11510.00 58.35 PK 74.00 -15.65 1.78 H 145 38.22 20.13
6 | 11510.00 47.78 AV 54.00 -6.22 1.78 H 145 27.65 20.13
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5647.97 64.41 PK 68.20 -3.79 1.74V 293 52.67 11.74
2 | *5755.00 | 120.32 PK 1.74V 293 108.56 11.76
3 | *5755.00 111.99 AV 1.74V 293 100.23 11.76
4 | #5936.41 56.73 PK 68.20 -11.47 1.74V 293 44.80 11.93
5 | 11510.00 59.37 PK 74.00 -14.63 1.94V 261 39.24 20.13
6 | 11510.00 48.29 AV 54.00 -5.71 1.94V 261 28.16 20.13
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE40) Channel CH 159 : 5795 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5642.20 57.14 PK 68.20 -11.06 1.61H 233 45.39 11.75
2 | *5795.00 | 118.47 PK 1.61H 233 106.64 11.83
3 | *5795.00 110.17 AV 1.61H 233 98.34 11.83
4 | #5942.18 59.99 PK 68.20 -8.21 1.61H 233 48.01 11.98
5 | 11590.00 57.88 PK 74.00 -16.12 2.36 H 251 37.44 20.44
6 | 11590.00 46.49 AV 54.00 -7.51 2.36 H 251 26.05 20.44
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5651.09 62.72 PK 69.01 -6.29 1.55V 289 50.99 11.73
2 | *5795.00 | 120.79 PK 1.55V 289 108.96 11.83
3 | *5795.00 112.40 AV 1.55V 289 100.57 11.83
4 | #5931.91 66.25 PK 68.20 -1.95 1.55V 289 54.36 11.89
5 | 11590.00 58.68 PK 74.00 -15.32 1.36V 241 38.24 20.44
6 | 11590.00 47.75 AV 54.00 -6.25 1.36V 241 27.31 20.44
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 42 : 5210 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 57.00 PK 74.00 -17.00 2.34H 168 45,95 11.05
2 5150.00 46.92 AV 54.00 -7.08 2.34H 168 35.87 11.05
3 | *5210.00 | 104.54 PK 2.34H 168 93.24 11.30
4 | *5210.00 97.49 AV 2.34H 168 86.19 11.30
5 5350.00 54.25 PK 74.00 -19.75 2.34H 168 42.15 12.10
6 5350.00 43.38 AV 54.00 -10.62 2.34H 168 31.28 12.10
7 | #10420.00 | 57.37 PK 68.20 -10.83 1.22 H 298 39.34 18.03
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 62.42 PK 74.00 -11.58 2.76 V 254 51.37 11.05
2 5150.00 52.68 AV 54.00 -1.32 2.76 V 254 41.63 11.05
3 | *5210.00 | 106.13 PK 2.76 V 254 94.83 11.30
4 | *5210.00 99.20 AV 2.76 V 254 87.90 11.30
5 5350.00 55.32 PK 74.00 -18.68 2.76 V 254 43.22 12.10
6 5350.00 44.75 AV 54.00 -9.25 2.76 V 254 32.65 12.10
7 | #10420.00 | 58.59 PK 68.20 -9.61 1.88V 231 40.56 18.03
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

(o262 BEF NN GO RN \ O]

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value
. The other emission levels were very low against the limit.
" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 58 : 5290 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 55.31 PK 74.00 -18.69 1.87H 149 44.26 11.05
2 5150.00 44.21 AV 54.00 -9.79 1.87H 149 33.16 11.05
3 | *5290.00 | 108.41PK 1.87H 149 96.63 11.78
4 | *5290.00 | 100.08 AV 1.87H 149 88.30 11.78
5 5350.00 57.97 PK 74.00 -16.03 1.87H 149 45.87 12.10
6 5350.00 49.39 AV 54.00 -4.61 1.87H 149 37.29 12.10
7 | #10580.00 | 57.65PK 68.20 -10.55 2.96 H 314 39.34 18.31
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 55.91 PK 74.00 -18.09 2.39V 271 44.86 11.05
2 5150.00 44.95 AV 54.00 -9.05 239V 271 33.90 11.05
3 | *5290.00 | 110.42 PK 2.39V 271 98.64 11.78
4 | *5290.00 | 101.77 AV 2.39V 271 89.99 11.78
5 5350.00 61.03 PK 74.00 -12.97 2.39V 271 48.93 12.10
6 5350.00 52.62 AV 54.00 -1.38 2.39V 271 40.52 12.10
7 | #10580.00 | 58.56 PK 68.20 -9.64 2.06V 222 40.25 18.31
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

5. " * " Fundamental frequency.

6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 106 : 5530 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 58.73 PK 74.00 -15.27 1.68 H 234 46.26 12.47
2 5460.00 48.64 AV 54.00 -5.36 1.68 H 234 36.17 12.47
3 | #5470.00 62.69 PK 68.20 -5.51 1.68 H 234 50.19 12.50
4 | *5530.00 | 108.85 PK 1.68 H 234 96.48 12.37
5 | *5530.00 | 100.01AV 1.68 H 234 87.64 12.37
6 | 11060.00 58.46 PK 74.00 -15.54 1.79H 214 39.24 19.22
7 | 11060.00 47.39 AV 54.00 -6.61 1.79H 214 28.17 19.22
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 62.62 PK 74.00 -11.38 2.20V 268 50.15 12.47
2 5460.00 52.53 AV 54.00 -1.47 220V 268 40.06 12.47
3 | #5470.00 66.71 PK 68.20 -1.49 220V 268 54.21 12.50
4 | *5530.00 | 110.90 PK 220V 268 98.53 12.37
5 | *5530.00 | 102.04 AV 220V 268 89.67 12.37
6 | 11060.00 59.38 PK 74.00 -14.62 157V 241 40.16 19.22
7 | 11060.00 48.53 AV 54.00 -5.47 157V 241 29.31 19.22
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

(o262 BEF NN GO RN \ O]

Report No.: RFBEIH-WTW-P20120866A-1 Page No. 49/ 124 Report Format Version:6.1.2
Reference No.: BEIH-WTW-P21040215




TV ES
%;
H

Tare

Py

RF Mode TX 802.11ax (HE80) Channel CH 122 : 5610 MHz
. Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5610.00 | 112.38 PK 1.58 H 228 100.57 11.81
2 | *5610.00 | 102.43 AV 1.58 H 228 90.62 11.81
3 | #5725.00 58.86 PK 68.20 -9.34 1.58 H 228 47.14 11.72
4 | 11220.00 59.28 PK 74.00 -14.72 1.63H 201 39.32 19.96
5 | 11220.00 48.09 AV 54.00 -5.91 1.63H 201 28.13 19.96
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | *5610.00 | 114.76 PK 216V 264 102.95 11.81
2 | *5610.00 | 104.67 AV 216V 264 92.86 11.81
3 | #5725.00 64.34 PK 68.20 -3.86 216V 264 52.62 11.72
4 | 11220.00 60.20 PK 74.00 -13.80 1.88V 217 40.24 19.96
5 | 11220.00 49.14 AV 54.00 -4.86 1.88V 217 29.18 19.96
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE80) Channel CH 138 : 5690 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5470.00 59.77 PK 68.20 -8.43 1.55H 208 47.27 12.50
2 | *5690.00 | 112.33PK 1.55H 208 100.64 11.69
3 | *5690.00 | 101.87 AV 1.55H 208 90.18 11.69
4 | 11380.00 58.88 PK 74.00 -15.12 1.37H 201 39.24 19.64
5 | 11380.00 47.96 AV 54.00 -6.04 1.37H 201 28.32 19.64
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5470.00 61.66 PK 68.20 -6.54 2.23V 274 49.16 12.50
2 | *5690.00 | 114.53 PK 2.23V 274 102.84 11.69
3 | *5690.00 | 104.32 AV 2.23V 274 92.63 11.69
4 | 11380.00 59.79 PK 74.00 -14.21 1.98V 271 40.15 19.64
5 | 11380.00 48.71 AV 54.00 -5.29 1.98V 271 29.07 19.64
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HEB0) Channel CH 155 : 5775 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5642.87 60.63 PK 68.20 -7.57 1.56 H 238 48.88 11.75
2 | *5775.00 | 113.83PK 1.56 H 238 102.03 11.80
3 | *5775.00 | 106.06 AV 1.56 H 238 94.26 11.80
4 | #5921.63 60.24 PK 70.69 -10.45 1.56 H 238 48.44 11.80
5 | 11550.00 58.54 PK 74.00 -15.46 1.23H 210 38.26 20.28
6 | 11550.00 47.69 AV 54.00 -6.31 1.23H 210 27.41 20.28
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 | #5633.74 66.91 PK 68.20 -1.29 1.89V 288 55.14 11.77
2 | *5775.00 | 116.47 PK 1.89V 288 104.67 11.80
3 *5775.00 108.38 AV 1.89V 288 96.58 11.80
4 | #5931.59 60.84 PK 68.20 -7.36 1.89V 288 48.95 11.89
5 | 11550.00 59.54 PK 74.00 -14.46 1.22V 130 39.26 20.28
6 | 11550.00 48.59 AV 54.00 -5.41 1.22V 130 28.31 20.28
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. Margin value = Emission Level — Limit value

. The other emission levels were very low against the limit.

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.
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[ VERITAS
RF Mode TX 802.11ax (HE160) |Channel CH 50 : 5250 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 56.92 PK 74.00 -17.08 1.58 H 298 45.87 11.05
2 5150.00 47.26 AV 54.00 -6.74 1.58 H 298 36.21 11.05
3 | *5250.00 | 102.59 PK 1.58 H 209 91.11 11.48
4 | *5250.00 92.16 AV 1.58 H 209 80.68 11.48
5 5350.00 58.44 PK 74.00 -15.56 1.58 H 298 46.34 12.10
6 5350.00 49.56 AV 54.00 -4.44 1.58 H 298 37.46 12.10
7 | #10500.00 | 57.57 PK 68.20 -10.63 1.68 H 299 39.32 18.25
Antenna Polarity & Test Distance : Vertical at 3 m
Emission N . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5150.00 58.72 PK 74.00 -15.28 222V 298 47.67 11.05
2 5150.00 49.58 AV 54.00 -4.42 222V 298 38.53 11.05
3 | *5250.00 | 104.57 PK 222V 289 93.09 11.48
4 | *5250.00 94.46 AV 222V 289 82.98 11.48
5 5350.00 61.81 PK 74.00 -12.19 222V 289 49.71 12.10
6 5350.00 52.63 AV 54.00 -1.37 222V 289 40.53 12.10
7 | #10500.00 | 58.50 PK 68.20 -9.70 1.84V 241 40.25 18.25
Remarks:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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RF Mode TX 802.11ax (HE160) |Channel CH 114 : 5570 MHz
, Peak (PK)
Frequency Range 1GHz ~ 40GHz Detector Function
Average (AV)
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 59.85 PK 74.00 -14.15 1.87H 146 48.25 11.60
2 5460.00 50.16 AV 54.00 -3.84 1.87H 146 38.56 11.60
3 | #5470.00 57.21 PK 68.20 -10.99 1.87H 146 45,54 11.67
4 | *5570.00 | 102.30 PK 1.87H 146 91.08 11.22
5 | *5570.00 94.75 AV 1.87H 146 83.53 11.22
6 | #5725.00 61.21 PK 68.20 -6.99 1.87H 146 50.50 10.71
7 | 11140.00 57.13 PK 74.00 -16.87 2.31H 205 39.42 17.71
8 | 11140.00 46.31 AV 54.00 -7.69 2.31H 205 28.60 17.71
Antenna Polarity & Test Distance : Vertical at 3 m
Emission o . Antenna Table Raw Correction
Frequency Limit Margin .
No (MH2) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 5460.00 61.03 PK 74.00 -12.97 218V 306 49.43 11.60
2 5460.00 52.78 AV 54.00 -1.22 218V 306 41.18 11.60
3 | #5470.00 64.23 PK 68.20 -3.97 218V 306 52.56 11.67
4 | *5570.00 | 105.16 PK 218V 306 93.94 11.22
5 | *5570.00 96.97 AV 218V 306 85.75 11.22
6 | #5725.00 63.64 PK 68.20 -4.56 218V 306 52.93 10.71
7 | 11140.00 57.49 PK 74.00 -16.51 1.58V 247 39.78 17.71
8 | 11140.00 46.59 AV 54.00 -7.41 1.58V 247 28.88 17.71
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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Below 1GHz Worst-Case Data:
RF Mode TX 802.11ax (HE20) Channel CH 149 : 5745 MHz
Frequency Range 9kHz ~ 1GHz Detector Function Quasi-Peak (QP)
Antenna Polarity & Test Distance : Horizontal at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (l(\]/IHz) YI' Level (dBuV/m) (dlg) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 42.61 26.59 QP 40.00 -13.41 1.70H 120 33.93 -7.34
2 122.15 | 25.30 QP 43.50 -18.20 2.09H 158 34.12 -8.82
3 231.76 | 26.17 QP 46.00 -19.83 2.37H 186 34.32 -8.15
4 324.88 | 25.92 QP 46.00 -20.08 271 H 220 29.30 -3.38
5 498.51 | 29.26 QP 46.00 -16.74 3.02H 250 29.18 0.08
6 608.12 | 31.66 QP 46.00 -14.34 3.33H 281 29.12 2.54
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20 dB below the permissible value to be report.
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RF Mode TX 802.11ax (HE20) Channel CH 149 : 5745 MHz
Frequency Range 9kHz ~ 1GHz Detector Function Quasi-Peak (QP)
Antenna Polarity & Test Distance : Vertical at 3 m
Frequency Emission Limit Margin Antt_anna Table Raw Correction
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 37.76 31.77 QP 40.00 -8.23 143V 190 39.68 -7.91
2 132.82 | 22.86 QP 43.50 -20.64 1.08V 156 30.42 -7.56
3 235.64 | 23.13QP 46.00 -22.87 1.00V 110 30.65 -7.52
4 334.58 | 24.96 QP 46.00 -21.04 1.00V 65 28.18 -3.22
5 443.22 | 27.42 QP 46.00 -18.58 1.79V 225 28.26 -0.84
6 606.18 | 31.76 QP 46.00 -14.24 2.07V 253 29.28 2.48
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20 dB below the permissible value to be report.
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4.2 Conducted Emission Measurement

4.2.1 Limits of Conducted Emission Measurement
Conducted Limit (dBuV)
Frequency (MHz) -
Quasi-peak Average
0.15-05 66 - 56 56 - 46
0.50-5.0 56 46
5.0 - 30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.

4.2.2 Test Instruments

Description & Manufacturer Model No. Serial No. Cal. Date Cal. Due
ROHDE & SCHWARZ
TEST RECEIVER ESCS 30 100276 Apr. 15, 2021 Apr. 14, 2022
SCHWARZBECK
Avrtificial Mains Network NSLK 8128 8128-244 Nov. 19, 2020 | Nov. 18, 2021
(for EUT)
LISN With Adapter (for EUT) AD10 CO05Ada-001 Nov. 19, 2020 Nov. 18, 2021
R&S Artificial Mains Network ESH3-75 100220 Dec. 1, 2020 | Nov. 30, 2021
(for peripheral)
Software Cond_V7.3.7.4 NA NA NA
RF cable (JYEBAO)
With 10dB PAD 5D-FB Cable-C05.01 Jan. 29, 2021 Jan. 28, 2022
LYNICS Terminator 0900510 E1-01-305 | Feb. 17,2021 | Feb. 16, 2022

(For R&S LISN)

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

2. The test was performed in Shielded Room No. 5. (Conduction 5)

3. The VCCI Site Registration No. C-11093.
4. The Industry Canada Reference No. IC 3789-5.
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4.2.3 Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support
units were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH
of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was
not recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.

4.2.4 Deviation from Test Standard

No deviation.

425 Test Setup

/ Vertical Ground
Reference Plane / Test Receiver

- L 1
O O O ©O
40cm EUT _ frdo oo
80cm
|L_I£5Pd l::
Ll Ll L
N T
\ Horizontal Ground
Reference Plane
Note: 1.Support units were connected to second LISN.
For the actual test configuration, please refer to the attached file (Test Setup Photo).
4.2.6 EUT Operating Conditions
Same as 4.1.6.
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4.2.7 Test Results

Worst-case data:
802.11ax (HE20)

Channel TX Channel 149 S Quasi-Peak (QP) /
Phase Line (L) Average (AV)
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15118 10.01 46.36 | 28.54 | 56.37 | 38.55 | 65.93 | 55.93 -9.56 | -17.38
2 0.16374 10.01 40.43 | 26.38 | 50.44 | 36.39 | 65.27 | 55.27 | -14.83 | -18.88
3 0.38911 10.02 28.19 | 22.44 | 38.21 | 32.46 | 58.08 | 48.08 | -19.87 | -15.62
4 0.70126 10.06 1762 | 12.38 | 27.68 | 22.44 | 56.00 | 46.00 | -28.32 | -23.56
5 3.17858 10.23 16.58 11.76 26.81 | 21.99 | 56.00 | 46.00 | -29.19 | -24.01
6 10.94744 10.70 29.43 | 25,55 | 40.13 | 36.25 | 60.00 | 50.00 | -19.87 | -13.75
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.

dBuV

100 —

FK Trace
QP Limit
AV Limit

x: QF  WValue

1
10.00

1
3000
MHz
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Channel TX Channel 149 S Quasi-Peak (QP) /
Phase Neutral (N) Average (AV)
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15123 9.93 45.28 | 29.08 | 55.21 | 39.01 | 65.93 | 55.93 | -10.72 | -16.92
2 0.18615 9.94 34.39 | 2247 | 4433 | 3241 | 64.21 | 54.21 | -19.88 | -21.80
3 0.23436 9.94 29.91 | 17.74 | 39.85 | 27.68 | 62.29 | 52.29 | -22.44 | -24.61
4 0.61185 9.98 2424 | 15.63 | 34.22 | 2561 | 56.00 | 46.00 | -21.78 | -20.39
5 3.08166 10.13 20.58 9.28 30.71 | 19.41 | 56.00 | 46.00 | -25.29 | -26.59
6 21.94274 11.25 16.55 11.64 | 27.80 | 22.89 | 60.00 | 50.00 | -32.20 | -27.11
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value

4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value.

PK Trace |-
QP Limit |~
AV Limit |
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4.3 Transmit Power Measurement

4.3.1 Limits of Transmit Power Measurement

Operation .
Band EUT Category Limit
1 Watt (30 dBm)
. ~ .
Outdoor Access Point (Max. e.i.r.p = 125mW(21 dBm) at any elevation
angle above 30 degrees as measured from the
horizon)
U-NII-1 ) ) . .
Fixed point-to-point Access Point 1 Watt (30 dBm)
\ Indoor Access Point 1 Watt (30 dBm)
Mobile and Portable client device 250mW (24 dBm)
U-NII-2A v 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-2C \ 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-3 \ 1 Watt (30 dBm)

*B is the 26 dB emission bandwidth in megahertz
Per KDB 662911 Method of conducted output power measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;

Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with Nant = 5.
For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.

4.3.2 Test Setup

For Power Output Measurement

Powermeasurement
EUT Attenuator | Test set
' (U2021XA)
For Straddle Chanel:
EUT Spectrum
Attenuator | ‘ Ana|yzer
For 26dB Bandwidth Measurement
EUT Spectrum
Attenuator | ‘ Ana|yzer

4.3.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.
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4.3.4 Test Procedure

For Average Power Measurement

Method PM is used to perform output power measurement, trigger and gating function of wide band power
meter is enabled to measure max output power of TX on burst and set the detector to AVERAGE. Duty factor
is not added to measured value.

For Straddle Chanel:

a) Set span to encompass the entire 26 dB EBW (or, alternatively, the entire 99% occupied bandwidth) of the
signal.

b) Set sweep trigger to “free run”.

c) Set RBW =1 MHz.

d) Set VBW = 3 MHz

e) Number of points in sweep = 2 Span / RBW.

f) Sweep time < (number of points in sweep) * T

g) Using emission bandwidth to determine the frequency span for integration the channel bandwidth.

h) Detector = RMS.

i) Trace mode = max hold.

j) Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

k) Compute power by integrating the spectrum across the EBW (or, alternatively, the entire 99% occupied
bandwidth) of the signal using the instrument’'s band power measurement function with band limits set
equal to the EBW (or occupied bandwidth) band edges. If the instrument does not have a band power
function, sum the spectrum levels (in power units) at 1 MHz intervals extending across the EBW (or,
alternatively, the entire 99% occupied bandwidth) of the spectrum.

For 26dB Bandwidth Measurement
Set RBW = approximately 1% to 5% of the emission bandwidth.

Set the VBW 2> 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission. Compare
this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the
RBW/EBW ratio is approximately 1%.

arODE

4.3.5 Deviation from Test Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.3.7

Test Result

Power Output:

802.11n (HT20)

Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. (MH2) : : : . Power Power Limit Fail
Chain 0 |Chain 1 |Chain 2| Chain 3| (mw) (dBm) (dBm)
36 5180 15.86 | 15.71 | 16.00 | 15.98 | 155.226 21.91 27.48 Pass
40 5200 19.75 | 19.49 | 20.13 | 20.17 | 390.357 25.91 27.48 Pass
48 5240 20.59 | 18.80 | 20.48 | 19.70 | 395.421 25.97 27.48 Pass
52 5260 13.94 | 13.76 | 13.54 | 13.45 93.268 19.70 21.05 Pass
60 5300 13.67 | 14.29 | 13.20 | 13.65 94.201 19.74 21.05 Pass
64 5320 13.82 | 13.99 | 13.44 | 12.81 | 90.339 19.56 21.05 Pass
100 5500 1357 | 13.29 | 1359 | 13.60 | 89.846 19.53 21.05 Pass
116 5580 13.31 | 12,98 | 13.66 | 13.71 88.014 19.45 21.05 Pass
140 5700 13.37 | 13.20 | 13.77 | 13.84 90.653 19.57 21.05 Pass
5720
144 For U-NIL2G 12.30 | 12.49 | 12.17 | 12.28 | 68.11 18.33 19.94 Pass
144 5720 6.88 6.91 7.37 7.47 20.827 13.19 27.18 Pass
For U-NII-3
149 5745 19.70 | 19.78 | 19.84 | 19.36 | 371.067 25.69 27.18 Pass
157 5785 20.03 | 19.02 | 19.88 | 19.30 | 362.881 25.60 27.18 Pass
165 5825 20.17 | 1890 | 19.66 | 19.32 | 359.593 25.56 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(10CG1/20+10G2/20 +...+ 1 96N 20)2/4]1=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-2C Band (CH 144): Directional gain = 10 log[(10©1/20+ 10G2/20 +...+ 1QGN /20)2/4]=8.95dBi > 6dBi, so
the power limit shall be reduced to 22.89-(8.95-6) = 19.94dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20)2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.

Report No.: RFBEIH-WTW-P20120866A-1
Reference No.: BEIH-WTW-P21040215

Page No. 63 /124

Report Format Version:6.1.2




TV ES
%;
H

Tare

VERITAS

Py

NOTE:

For U-NII-2A, U-NII-2C Band:

Chain 0
. 11dBm + 10log( 22.12) = 24.65dBm > 24dBm.
. 11dBm + 10log( 21.83) = 24.96dBm > 24dBm.
. 11dBm + 10log( 22.06) = 24.48dBm > 24dBm.
. 11dBm + 10log( 23.07) = 24.83dBm > 24dBm.
. 11dBm + 10log( 24.18) = 24.78dBm > 24dBm.
. 11dBm + 10log( 23.55) = 24.65dBm > 24dBm.

. 11dBm + 10log(5725.00 -5707.93) =23.32 dBm<24dBm.
hain 1

. 11dBm + 10log( 22.14) = 24.45dBm > 24dBm.
. 11dBm + 10log( 21.82) = 24.39dBm > 24dBm.
. 11dBm + 10log( 22.04) = 24.43dBm > 24dBm.
11dBm + 10log( 23.04) = 24.62dBm > 24dBm.
. 11dBm + 10log( 24.18) = 24.83dBm > 24dBm.
.11dBm + 10log( 23.5) = 24.71dBm > 24dBm.

. 11dBm + 10log(5725.00 -5707.95) =23.32 dBm<24dBm.
hain 2

. 11dBm + 10log( 23.44) = 24.70dBm > 24dBm.
. 11dBm + 10log( 22.92) = 24.60dBm > 24dBm.
. 11dBm + 10log( 24.73) = 24.93dBm > 24dBm.

11dBm + 10log( 21.45) = 24.31dBm > 24dBm.
. 11dBm + 10log( 22.52) = 24.53dBm > 24dBm.
. 11dBm + 10log( 23.47) = 24.71dBm > 24dBm.

. 11dBm + 10log(5725.00 -5709.52) =22.90dBm<24dBm.
hain 3

. 11dBm + 10log( 23.35) = 24.68dBm > 24dBm.
. 11dBm + 10log( 22.91) = 24.60dBm > 24dBm.
. 11dBm + 10log( 24.75) = 24.94dBm > 24dBm.
.11dBm + 10log( 22.1) = 24.44dBm > 24dBm.
.11dBm + 10log( 22.5) = 24.52dBm > 24dBm.
. 11dBm + 10log( 23.42) = 24.70dBm > 24dBm.

NOUAWNRPONOUAMWNRONODUMWNRONOOODWNR

. 11dBm + 10log(5725.00 -5709.52) =22.90 dBm<24dBm.

For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
144 5720 88.937 144
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802.11n (HT40)

Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. MH Power Power Limit Fail
(MHz) Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm) al
38 5190 15.25 | 14.94 | 15.22 | 14.95 | 129.212 21.11 27.48 Pass
46 5230 18.74 | 18.46 | 18.59 | 18.84 | 293.799 24.68 27.48 Pass
54 5270 14.39 | 13.87 | 13.38 | 13.09 | 94.005 19.73 21.05 Pass
62 5310 12.43 11.11 11.93 | 10.70 57.755 17.62 21.05 Pass
102 5510 1244 | 11.38 | 11.89 11.13 59.704 17.76 21.05 Pass
110 5550 13.97 | 13.41 | 13.40 | 14.08 94.337 19.75 21.05 Pass
134 5670 13.82 | 13.39 | 1345 | 13.99 | 93.118 19.69 21.05 Pass
5710
142 For U-NII-2C 13.88 | 13.68 | 13.39 | 13.37 91.323 19.61 21.05 Pass
142 5710 4.22 4.29 3.62 3.79 10.023 10.01 27.18 Pass
For U-NII-3
151 5755 20.69 | 19.21 | 19.84 | 20.06 | 398.362 26.00 27.18 Pass
159 5795 20.77 | 1951 | 19.47 | 19.49 | 386.161 25.87 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+10QG2/20 + ...+ 1 QGN/20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 + .. + 1(QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(QG2/20 + ...+ 1 QGN/20Y2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.
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NOTE:

For U-NII-2A, U-NII-2C Band:

Chain 0
. 11dBm + 10log( 43.13) = 27.35dBm > 24dBm.
. 11dBm + 10log( 43.84) = 27.42dBm > 24dBm.
. 11dBm + 10log( 42.29) = 27.26dBm > 24dBm.
. 11dBm + 10log( 44.07) = 27.44dBm > 24dBm.
. 11dBm + 10log( 43.71) = 27.41dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.13) =26.67 dBm>24dBm.
hain 1

. 11dBm + 10log( 44.35) = 27.47dBm > 24dBm.
. 11dBm + 10log( 42.95) = 27.33dBm > 24dBm.

11dBm + 10log( 42.29) = 27.26 dBm > 24dBm.
. 11dBm + 10log( 43.04) = 27.34dBm > 24dBm.
. 11dBm + 10log( 44.06) = 27.44dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.16) =26.66 dBm>24dBm.
hain 2

. 11dBm + 10log( 40.38) = 27.06 dBm > 24dBm.
.11dBm + 10log( 42.2 )= 27.25dBm > 24dBm.

11dBm + 10log( 44.18) = 27.45dBm > 24dBm.
. 11dBm + 10log( 43.74) = 27.41dBm > 24dBm.
. 11dBm + 10log( 46.11) = 27.64dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.57) =26.61 dBm>24dBm.
hain 3

.11dBm + 10log( 41.96) = 27.23dBm > 24dBm.
.11dBm + 10log( 41.19) = 27.15dBm > 24dBm.
.11dBm + 10log( 44.14) = 27.45dBm > 24dBm.
.11dBm + 10log( 43 )= 27.33dBm > 24dBm.
.11dBm + 10log( 42.25) = 27.26dBm > 24dBm.

CURWNROODURAWNROOUAWNROODONWNR

. 11dBm + 10log(5725.00 -5688.58) =26.61 dBm>24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
142 5710 101.346 20.06
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802.11ac (VHT20)

Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. (MH2) : : : ) Power Power Limit Fail
Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm)
36 5180 16.27 | 16.21 | 16.31 | 16.41 | 170.656 22.32 27.48 Pass
40 5200 20.24 | 19.98 | 20.47 | 20.53 | 429.631 26.33 27.48 Pass
48 5240 21.04 | 19.14 | 20.87 | 20.02 | 431.734 | 26.35 27.48 Pass
52 5260 14.30 | 14.25 | 13.94 | 13.81 | 102.34 20.10 21.05 Pass
60 5300 1401 | 14.67 | 1353 | 14.01 | 102.205 20.09 21.05 Pass
64 5320 14.32 | 14.38 | 13.93 | 13.31 | 100.601 20.03 21.05 Pass
100 5500 13.93 | 13.63 | 14.04 | 14.06 98.604 19.94 21.05 Pass
116 5580 13.72 | 13.48 | 14.07 | 14.05 96.772 19.86 21.05 Pass
140 5700 13.83 | 13.63 | 14.22 | 14.24 | 100.192 20.01 21.05 Pass
5720
144 For U-NI-2C 12.80 | 12.90 | 12.66 | 12.60 75.2 18.76 19.94 Pass
144 5720 7.29 7.34 7.79 7.93 22.998 13.62 27.18 Pass
For U-NII-3
149 5745 20.07 | 20.12 | 20.28 | 19.84 | 407.469 26.10 27.18 Pass
157 5785 20.51 | 1952 | 20.25 | 19.72 | 401.679 26.04 27.18 Pass
165 5825 20.61 | 19.37 | 20.07 | 19.79 | 398.481 26.00 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 + .. + 1(QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-2C Band (CH 144): Directional gain = 10 log[(10©1/20+ 10G2/20 +...+ 1QGN /20)2/4]=8.95dBi > 6dBi, so
the power limit shall be reduced to 22.89-(8.95-6) = 19.94dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20Y2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.
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NOTE:

For U-NII-2A, U-NII-2C Band:

Chain 0
. 11dBm + 10log( 22.12) = 24.65dBm > 24dBm.
. 11dBm + 10log( 21.83) = 24.96dBm > 24dBm.
. 11dBm + 10log( 22.06) = 24.48dBm > 24dBm.
. 11dBm + 10log( 23.07) = 24.83dBm > 24dBm.
. 11dBm + 10log( 24.18) = 24.78dBm > 24dBm.
. 11dBm + 10log( 23.55) = 24.65dBm > 24dBm.

. 11dBm + 10log(5725.00 -5707.93) =23.32 dBm<24dBm.
hain 1

. 11dBm + 10log( 22.14) = 24.45dBm > 24dBm.
. 11dBm + 10log( 21.82) = 24.39dBm > 24dBm.
. 11dBm + 10log( 22.04) = 24.43dBm > 24dBm.
11dBm + 10log( 23.04) = 24.62dBm > 24dBm.
. 11dBm + 10log( 24.18) = 24.83dBm > 24dBm.
.11dBm + 10log( 23.5) = 24.71dBm > 24dBm.

. 11dBm + 10log(5725.00 -5707.95) =23.32 dBm<24dBm.
hain 2

. 11dBm + 10log( 23.44) = 24.70dBm > 24dBm.
. 11dBm + 10log( 22.92) = 24.60dBm > 24dBm.
. 11dBm + 10log( 24.73) = 24.93dBm > 24dBm.

11dBm + 10log( 21.45) = 24.31dBm > 24dBm.
. 11dBm + 10log( 22.52) = 24.53dBm > 24dBm.
. 11dBm + 10log( 23.47) = 24.71dBm > 24dBm.

. 11dBm + 10log(5725.00 -5709.52) =22.90dBm<24dBm.
hain 3

. 11dBm + 10log( 23.35) = 24.68dBm > 24dBm.
. 11dBm + 10log( 22.91) = 24.60dBm > 24dBm.
. 11dBm + 10log( 24.75) = 24.94dBm > 24dBm.
.11dBm + 10log( 22.1) = 24.44dBm > 24dBm.
.11dBm + 10log( 22.5) = 24.52dBm > 24dBm.
. 11dBm + 10log( 23.42) = 24.70dBm > 24dBm.

NOUAWNRPONOUAMWNRONODUMWNRONOOODWNR

. 11dBm + 10log(5725.00 -5709.52) =22.90 dBm<24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
144 5720 98.198 19.92
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802.11ac (VHT40)

Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. MH Power Power Limit Fail
(MH2) Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm) a
38 5190 15.74 | 15.24 | 1558 | 15.41 | 141.811 21.52 27.48 Pass
46 5230 19.14 | 18.79 | 18.98 | 19.22 | 320.347 25.06 27.48 Pass
54 5270 1484 | 14.36 | 13.86 | 13.51 104.53 20.19 21.05 Pass
62 5310 12.79 | 1156 | 12.39 | 11.10 63.553 18.03 21.05 Pass
102 5510 1284 | 11.70 | 12.32 | 11.51 65.241 18.15 21.05 Pass
110 5550 14.42 | 13.73 | 13.79 | 14.45 | 103.069 20.13 21.05 Pass
134 5670 14.12 | 13.71 | 13.77 | 14.33 | 100.244 20.01 21.05 Pass
5710
142 For U-NII-2C 14.36 | 14.07 | 13.77 | 13.78 | 100.518 20.02 21.05 Pass
142 5710 4.60 4.76 4.10 4.22 11.089 10.45 27.18 Pass
For U-NII-3
151 5755 21.09 | 1957 | 20.28 | 20.43 | 436.169 26.40 27.18 Pass
159 5795 21.26 | 1990 | 19.90 | 19.91 | 427.056 26.30 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 + .. + 1(QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(QG2/20 + ...+ 1 QGN/20Y2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.
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NOTE:

For U-NII-2A, U-NII-2C Band:

Chain 0
. 11dBm + 10log( 43.13) = 27.35dBm > 24dBm.
. 11dBm + 10log( 43.84) = 27.42dBm > 24dBm.
. 11dBm + 10log( 42.29) = 27.26dBm > 24dBm.
. 11dBm + 10log( 44.07) = 27.44dBm > 24dBm.
. 11dBm + 10log( 43.71) = 27.41dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.13) =26.67 dBm>24dBm.
hain 1

. 11dBm + 10log( 44.35) = 27.47dBm > 24dBm.
. 11dBm + 10log( 42.95) = 27.33dBm > 24dBm.

11dBm + 10log( 42.29) = 27.26 dBm > 24dBm.
. 11dBm + 10log( 43.04) = 27.34dBm > 24dBm.
. 11dBm + 10log( 44.06) = 27.44dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.16) =26.66 dBm>24dBm.
hain 2

. 11dBm + 10log( 40.38) = 27.06 dBm > 24dBm.
.11dBm + 10log( 42.2 )= 27.25dBm > 24dBm.

11dBm + 10log( 44.18) = 27.45dBm > 24dBm.
. 11dBm + 10log( 43.74) = 27.41dBm > 24dBm.
. 11dBm + 10log( 46.11) = 27.64dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.57) =26.61 dBm>24dBm.
hain 3

.11dBm + 10log( 41.96) = 27.23dBm > 24dBm.
.11dBm + 10log( 41.19) = 27.15dBm > 24dBm.
.11dBm + 10log( 44.14) = 27.45dBm > 24dBm.
.11dBm + 10log( 43 )= 27.33dBm > 24dBm.
.11dBm + 10log( 42.25) = 27.26dBm > 24dBm.

CURWNROODURAWNROOUAWNROODONWNR

. 11dBm + 10log(5725.00 -5688.58) =26.61 dBm>24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
142 5710 111.607 20.48
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802.11ac (VHT80)

Freq. Maximum Conducted Power (dBm) | Total Total Power | 5 .o/
Chan. (MH2) : : : ) Power Power Limit Fail
Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm)
42 5210 1257 | 1143 | 1042 | 10.68 | 54.682 17.38 27.48 Pass
58 5290 12.32 | 10.84 | 10.51 | 10.65 | 52.055 17.16 21.05 Pass
106 5530 12.86 | 14.86 | 14.25 | 14.26 | 103.215 20.14 21.05 Pass
122 5610 13.68 | 14.07 | 13.90 | 13.66 | 96.636 19.85 21.05 Pass
5690
138 For U-NI-2C 14.04 | 14.02 | 13.94 | 13.88 | 99.795 19.99 21.05 Pass
138 5690 0.74 1.02 0.55 0.54 4.718 6.74 27.18 Pass
For U-NII-3
155 5775 17.97 | 17.68 | 18.29 | 18.18 | 254.494 24.06 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(0G2/20 + ..+ 10GN 20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(10©1/20+10G2/20 + ...+ 1 QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(0G2/20 + ..+ 1 OGN /20)2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.

NOTE:
For U-NII-2A, U-NII-2C Band:
Chain 0
1. 11dBm + 10log( 83.11) = 30.20dBm > 24dBm.
2.11dBm + 10log( 84.01) = 30.24dBm > 24dBm.
3.11dBm + 10log( 81.72) = 30.12dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5648.34) =29.85 dBm>24dBm.
Chain 1
1. 11dBm + 10log( 83.71) = 30.23dBm > 24dBm.
2.11dBm + 10log( 84.39) = 30.26 dBm > 24dBm.
3.11dBm + 10log( 82.48) = 30.16 dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5648.30) =29.85 dBm>24dBm.
Chain 2
1. 11dBm + 10log( 83.02) = 30.19dBm > 24dBm.
2.11dBm + 10log( 82.24) = 30.15dBm > 24dBm.
3.11dBm + 10log( 82.51) = 30.17dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5647.86) =29.87 dBm>24dBm.
Chain 3
1. 11dBm + 10log( 83.27) = 30.20dBm > 24dBm.
2.11dBm + 10log( 83.44) = 30.21dBm > 24dBm.
3.11dBm + 10log( 81.77) = 30.13dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5647.82) =29.88 dBm>24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
138 5690 104.513 20.19
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Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. MH Power Power Limit Fail
(MH2) Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm) a
5250
50 For U-NII-1 7.25 6.95 6.93 6.97 20.172 13.05 27.48 Pass
5250
50 For U-NII-2A 6.80 6.73 6.86 6.75 19.08 12.81 21.05 Pass
114 5570 9.90 9.85 | 10.03 | 10.23 | 40.046 16.03 21.05 Pass

For U-NII-1 Band: Directional gain = 10 log[(10©1/20+10G2/20+ ...+ 1QGN /20)2/4]=8,52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 +...+ 1QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.

NOTE:
For U-NII-2A, U-NII-2C Band:
Chain O

1. 11dBm + 10log( 85.39) = 30.31dBm >
2. 11dBm + 10log( 84.56) = 30.27 dBm >

Chain 1

1. 11dBm + 10log( 84.85) = 30.29 dBm >
2. 11dBm + 10log( 84.33) = 30.26 dBm >

Chain 2

1.11dBm + 10log( 84.5) = 30.27dBm >
2. 11dBm + 10log( 84.67) = 30.28dBm >

Chain 3

1. 11dBm + 10log( 84.87) = 30.29 dBm >
2. 11dBm + 10log( 84.42) = 30.26 dBm >

For Reference only-Power meter value

24dBm.
24dBm.

24dBm.
24dBm.

24dBm.
24dBm.

24dBm.
24dBm.

The power value was measured by power meter with average sensor

Chan. Freg. (MHz)

Conducted Power (mW)

Conducted Power (dBm)

50 5250

39.252

15.94
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802.11ax (HE20)

Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. (MH2) : : : ) Power Power Limit Fail
Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm)
36 5180 17.22 | 17.01 | 17.25 | 17.28 | 209.502 23.21 27.48 Pass
40 5200 21.08 | 20.84 | 21.30 | 21.26 | 518.128 27.14 27.48 Pass
48 5240 21.77 | 20.95 | 21.65 | 20.82 | 541.765 27.34 27.48 Pass
52 5260 15.22 | 15.06 | 14.73 | 14.62 | 124.019 20.93 21.05 Pass
60 5300 1480 | 1554 | 14.37 | 14.80 | 123.561 20.92 21.05 Pass
64 5320 15.05 | 15.15 | 14.69 | 14.25 | 120.774 20.82 21.05 Pass
100 5500 14.67 | 14.49 | 1493 | 14.87 | 119.235 20.76 21.05 Pass
116 5580 1450 | 14.28 | 14.87 | 14.77 | 115.657 20.63 21.05 Pass
140 5700 14.76 | 1451 | 15.07 | 1499 | 121.858 20.86 21.05 Pass
5720
144 For U-NI-2C 13.65 | 13.71 | 1355 | 13.52 91.807 19.63 19.94 Pass
144 5720 819 | 820 | 864 | 863 | 27.805 | 1444 | 27.18 | Pass
For U-NII-3
149 5745 21.00 | 20.84 | 21.12 | 20.66 | 493.064 26.93 27.18 Pass
157 5785 21.30 | 20.25 | 20.98 | 20.62 | 481.481 26.83 27.18 Pass
165 5825 21.43 | 20.21 | 20.93 | 20.57 | 481.854 26.83 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 + .. + 1(QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-2C Band (CH 144): Directional gain = 10 log[(10©1/20+ 10G2/20 +...+ 1QGN /20)2/4]=8.95dBi > 6dBi, so
the power limit shall be reduced to 22.89-(8.95-6) = 19.94dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(QG2/20 + ...+ 1 QGN /20)2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.
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NOTE:

For U-NII-2A, U-NII-2C Band:

Chain 0
. 11dBm + 10log( 22.12) = 24.65dBm > 24dBm.
. 11dBm + 10log( 21.83) = 24.96dBm > 24dBm.
. 11dBm + 10log( 22.06) = 24.48dBm > 24dBm.
. 11dBm + 10log( 23.07) = 24.83dBm > 24dBm.
. 11dBm + 10log( 24.18) = 24.78dBm > 24dBm.
. 11dBm + 10log( 23.55) = 24.65dBm > 24dBm.

. 11dBm + 10log(5725.00 -5707.93) =23.32 dBm<24dBm.
hain 1

. 11dBm + 10log( 22.14) = 24.45dBm > 24dBm.
. 11dBm + 10log( 21.82) = 24.39dBm > 24dBm.
. 11dBm + 10log( 22.04) = 24.43dBm > 24dBm.
11dBm + 10log( 23.04) = 24.62dBm > 24dBm.
. 11dBm + 10log( 24.18) = 24.83dBm > 24dBm.
.11dBm + 10log( 23.5) = 24.71dBm > 24dBm.

. 11dBm + 10log(5725.00 -5707.95) =23.32 dBm<24dBm.
hain 2

. 11dBm + 10log( 23.44) = 24.70dBm > 24dBm.
. 11dBm + 10log( 22.92) = 24.60dBm > 24dBm.
. 11dBm + 10log( 24.73) = 24.93dBm > 24dBm.

11dBm + 10log( 21.45) = 24.31dBm > 24dBm.
. 11dBm + 10log( 22.52) = 24.53dBm > 24dBm.
. 11dBm + 10log( 23.47) = 24.71dBm > 24dBm.

. 11dBm + 10log(5725.00 -5709.52) =22.90dBm<24dBm.
hain 3

. 11dBm + 10log( 23.35) = 24.68dBm > 24dBm.
. 11dBm + 10log( 22.91) = 24.60dBm > 24dBm.
. 11dBm + 10log( 24.75) = 24.94dBm > 24dBm.
.11dBm + 10log( 22.1) = 24.44dBm > 24dBm.
.11dBm + 10log( 22.5) = 24.52dBm > 24dBm.
. 11dBm + 10log( 23.42) = 24.70dBm > 24dBm.

NOUAWNRPONOUMWNRPONODUMWNRONOOODWNR

. 11dBm + 10log(5725.00 -5709.52) =22.90 dBm<24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
144 5720 119.612 20.78
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802.11ax (HE40)

Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. MH Power Power Limit Fail
(MH2) Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm) a
38 5190 16.52 | 16.18 | 16.32 | 16.28 | 171.687 22.35 27.48 Pass
46 5230 19.98 | 19.65 | 19.71 | 19.95 | 384.194 25.85 27.48 Pass
54 5270 15,55 | 15.05 | 14.62 | 14.35 | 124.082 20.94 21.05 Pass
62 5310 13.82 | 12.71 | 13.08 | 11.98 78.863 18.97 21.05 Pass
102 5510 13.79 | 1255 | 13.05 | 12.14 78.474 18.95 21.05 Pass
110 5550 15.17 | 14.38 | 14.43 | 15.20 | 121.147 20.83 21.05 Pass
134 5670 1499 | 14.34 | 14.68 | 15.15 | 120.825 20.82 21.05 Pass
5710
142 For U-NII-2C 15.00 | 14.94 | 1458 | 1458 | 120.227 20.80 21.05 Pass
142 5710 5.39 5.38 4.87 4.88 13.056 11.16 27.18 Pass
For U-NII-3
151 5755 2190 | 20.48 | 20.90 | 21.07 | 517.533 27.14 27.18 Pass
159 5795 22.00 | 20.72 | 20.62 | 20.85 | 513.485 27.11 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(QG2/20 +...+ 1 QGN/20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 + .. + 1(QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(QG2/20 + ...+ 1 QGN/20Y2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.
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NOTE:

For U-NII-2A, U-NII-2C Band:

Chain 0
. 11dBm + 10log( 43.13) = 27.35dBm > 24dBm.
. 11dBm + 10log( 43.84) = 27.42dBm > 24dBm.
. 11dBm + 10log( 42.29) = 27.26dBm > 24dBm.
. 11dBm + 10log( 44.07) = 27.44dBm > 24dBm.
. 11dBm + 10log( 43.71) = 27.41dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.13) =26.67 dBm>24dBm.
hain 1

. 11dBm + 10log( 44.35) = 27.47dBm > 24dBm.
. 11dBm + 10log( 42.95) = 27.33dBm > 24dBm.

11dBm + 10log( 42.29) = 27.26 dBm > 24dBm.
. 11dBm + 10log( 43.04) = 27.34dBm > 24dBm.
. 11dBm + 10log( 44.06) = 27.44dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.16) =26.66 dBm>24dBm.
hain 2

. 11dBm + 10log( 40.38) = 27.06 dBm > 24dBm.
.11dBm + 10log( 42.2 )= 27.25dBm > 24dBm.

11dBm + 10log( 44.18) = 27.45dBm > 24dBm.
. 11dBm + 10log( 43.74) = 27.41dBm > 24dBm.
. 11dBm + 10log( 46.11) = 27.64dBm > 24dBm.

. 11dBm + 10log(5725.00 -5688.57) =26.61 dBm>24dBm.
hain 3

.11dBm + 10log( 41.96) = 27.23dBm > 24dBm.
.11dBm + 10log( 41.19) = 27.15dBm > 24dBm.
.11dBm + 10log( 44.14) = 27.45dBm > 24dBm.
.11dBm + 10log( 43 )= 27.33dBm > 24dBm.
.11dBm + 10log( 42.25) = 27.26dBm > 24dBm.

CURWNROODURAWNROOUAWNROODONWNR

. 11dBm + 10log(5725.00 -5688.58) =26.61 dBm>24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW) | Conducted Power (dBm)
142 5710 133.283 21.25
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802.11ax (HE80)

Freq. Maximum Conducted Power (dBm) | Total Total Power | 5 .o/
Chan. (MH2) : : : ) Power Power Limit Fail
Chain 0| Chain 1| Chain 2 |Chain 3| (mw) (dBm) (dBm)
42 5210 13.35 | 12.12 | 11.52 | 11.42 | 65.978 18.19 27.48 Pass
58 5290 13.29 | 1199 | 11.45 | 11.38 | 64.847 18.12 21.05 Pass
106 5530 13.61 | 15,52 | 14.99 | 14.95 | 121.417 20.84 21.05 Pass
122 5610 14.37 | 14.89 | 14.70 | 14.39 | 115.176 20.61 21.05 Pass
138 5690 14.72 | 14.80 | 14.84 | 14.78 | 120.388 20.81 21.05 Pass
For U-NII-2C
5690
138 1.53 1.76 1.18 1.23 5.562 7.45 27.18 Pass
For U-NII-3
155 5775 18.73 | 18.46 | 19.14 | 18.90 304.45 24.84 27.18 Pass
For U-NII-1 Band: Directional gain = 10 log[(1061/20+1(0G2/20 + ..+ 10GN 20)2/4]=8.52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(10©1/20+ 10G2/20 + ...+ 1 QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.
For U-NII-3 Band: Directional gain = 10 log[(1061/20+1(0G2/20 + ..+ 1 OGN /20)2/4]=8.82dBi > 6dBi, so the power
limit shall be reduced to 30-(8.82-6) = 27.18dBm.

NOTE:
For U-NII-2A, U-NII-2C Band:
Chain 0
1. 11dBm + 10log( 83.11) = 30.20dBm > 24dBm.
2.11dBm + 10log( 84.01) = 30.24dBm > 24dBm.
3.11dBm + 10log( 81.72) = 30.12dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5648.34) =29.85 dBm>24dBm.
Chain 1
1. 11dBm + 10log( 83.71) = 30.23dBm > 24dBm.
2.11dBm + 10log( 84.39) = 30.26 dBm > 24dBm.
3.11dBm + 10log( 82.48) = 30.16 dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5648.30) =29.85 dBm>24dBm.
Chain 2
1. 11dBm + 10log( 83.02) = 30.19dBm > 24dBm.
2.11dBm + 10log( 82.24) = 30.15dBm > 24dBm.
3.11dBm + 10log( 82.51) = 30.17dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5647.86) =29.87 dBm>24dBm.
Chain 3
1. 11dBm + 10log( 83.27) = 30.20dBm > 24dBm.
2.11dBm + 10log( 83.44) = 30.21dBm > 24dBm.
3.11dBm + 10log( 81.77) = 30.13dBm > 24dBm.
4. 11dBm + 10log(5725.00 -5647.82) =29.88 dBm>24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan. Freq. (MHz) Conducted Power (mW)

Conducted Power (dBm)

138

5690

125.95

21.00
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[VERITAS |
802.11ax (HE160)
Freq. Maximum Conducted Power (dBm) | Total Total Power Pass /
Chan. MH Power Power Limit Fail
(MHz) Chain 0 [Chain 1 |Chain 2 |Chain 3| (mw) (dBm) (dBm) =l
5250
50 For U-NII-1 8.10 8.07 8.08 8.12 25.782 14.11 27.48 Pass
5250
50 For U-NII-2A 7.86 7.92 7.84 7.91 24.565 13.90 21.05 Pass
114 5570 10.85 | 10.58 10.54 | 10.79 46.91 16.71 21.05 Pass

For U-NII-1 Band: Directional gain = 10 log[(10©1/20+10G2/20+ ...+ 1 QGN /20)2/4]=8 52dBi > 6dBi, so the power
limit shall be reduced to 30-(8.52-6) = 27.48dBm.
For U-NII-2A & U-NII-2C Band: Directional gain = 10 log[(1061/20+10G2/20 +...+ 1QGN /20)2/4]=8.95dBi > 6dBi,
so the power limit shall be reduced to 24-(8.95-6) = 21.05dBm.

NOTE:

For U-NII-2A, U-NII-2C Band:

Chain O

1. 11dBm + 10log( 85.39) = 30.31dBm > 24dBm.
2.11dBm + 10log( 84.56) = 30.27dBm > 24dBm.

Chain 1

1. 11dBm + 10log( 84.85) = 30.29dBm > 24dBm.
2.11dBm + 10log( 84.33) = 30.26 dBm > 24dBm.

Chain 2

1.11dBm + 10log( 84.5) = 30.27dBm > 24dBm.
2. 11dBm + 10log( 84.67) = 30.28dBm > 24dBm.

Chain 3

1.11dBm + 10log( 84.87) = 30.29dBm > 24dBm.
2.11dBm + 10log( 84.42) = 30.26dBm > 24dBm.
For Reference only-Power meter value
The power value was measured by power meter with average sensor

Chan.

Freg. (MHz)

Conducted Power (mW)

Conducted Power (dBm)

50

5250

50.347

17.02
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Spectrum Plot of Straddle channel

802.11ax (HE20)_Chain 0: CH 144 (For U-NII-2C)

802.11ax (HE20)_Chain 0: CH 144(For U-NII-3)
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802.11ax (HE20)_Chain 2: CH 144 (For U-NII-2C)

802.11ax (HE20)_Chain 2: CH 144(For U-NII-3)
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802.11ax (HE20)_Chain 3: CH 144 (For U-NII-2C)
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RBW 1 MHz [T1] RM VIEW Marker 1 [T1]
VEW 3 HHz 0.50 dBm
Ref 22 dBm Att 208 SWT1ms 572500 GHz
Utisel TZd8
50| SRS
-78

T T
Center 5.71726 GHz

TX Channel
Bandwidth

T
6 MHz/

15.48 MHz

Power

T
Span 60 MHz

13.52 dBm

[eurEAU ]
VERITAS

RBW 1 MHz [T1] RM VIEW Warker 1 [T1]
WBW 3 MHz 0.62dBm
Ref 22 dBm Att 20 dB SWT 1 ms. 5.72500 GHz
Ufisel TZd8
R
78— T T T g
Center 572759 GHz 6 HHz! Span 60 Mz
TX Channel
Bandwidth 518 MHz Power 863 dBm

[eurEAU ]
VERITAS

Report No.: RFBEIH-WTW-P20120866A-1

Reference No.: BEIH-WTW-P21040215

Page No. 79/ 124

Report Format Version:6.1.2




VERITAS

Spectrum Plot of Straddle channel
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Spectrum Plot of Straddle channel
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Marker 1 [T1]
-5.75 dBm
572500 GHz

,_>

BUREAU
[vERITAS |

802.11ax (HE80)_Chain 3: CH 138 (For U-NII-2C)

802.11ax (HE80)_Chain 3: CH 138(For U-NII-3)

RBWW 1 HHz

[T1] RM VEW

Marker 1 [T1]
VEW 3 WHz 557 dBm
Ref 22 dBm Att 20 B ST A me 5.72500 GHz
UTEeTTZ a8
S0 SR
-78-

Center 5.68841 GHz
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Bandwidth 77.18 MHz Power 1478 dBm

24 WHZ!
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[T1] RM VEW
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Spectrum Plot of Straddle channel

802.11ax (HE160)_Chain 0: CH 50 (For U-NII-1)

802.11ax (HE160)_Chain 0: CH 50(For U-NII-2A)

= V7P 100 of 107,

, J
, |
I

RBW 1 MHz [T1] RM VIEW Marker 1 711 RBW 1 MHz [T1] RM VIEW Warker 1 [T1]
WBW 3 MHz 1845 dBm WBW 3 MHz _25.05 dBm
Ref 22 dBm Att 20 dB SWT20 ms. 5.25000 GHz Ref 22 dBm Att 20 dB SWT 20 ms. 525000 GHz
Utisel TZd8 Ufisel TZd8

[ IR

[PRELGRIEL —

78 T T T T T T T T T T T T T T T
Center 52073 GHz 48 MHz/ Span 480 MHz Center 529228 GHz 48 MHz/ Span 480 MHz
TX Channel TX Channel
Bandwidth 8539 MHz Power  81dBm Bandwidth 84 56 MHz Power  7.86dBm
o car ] [eureau]
802.11ax (HE160)_Chain 1: CH 50 (For U-NII-1) 802.11ax (HE160)_Chain 1: CH 50(For U-NII-2A)
RBW 1 MHz [T1] RM VIEW Marker 1 [T1] RBW 1 MHz [T1] RM VIEW Warker 1 [T1]
VBW 3 MHz 21.64.dBm VBW 3 MHz _24.43dBm
Ref 22 dBm Att 20 d8 SWT20 ms. 525000 GHz Ref 22 dBm At 20 dB ST 20 ms. 5 25000 GHz
] Offsel 1Zd8 =

UTfsel 1248

DAL AL S— = e S—————————
78| . . . . . . . . ) 78 . . . . . . . |
Center £.20757 GHz 45 WH2/ Span 450 MHz Center 520215 GHz 45 W2/ Span 450 MHz
TX Channel TX Channel
Bandwidth 84.85 MHz Power  8.07 dBm Bandwidth 84.33 MHz Power 7.92 dBm
[sureav]
802.11ax (HE160)_Chain 2: CH 50 (For U-NII-1) | 802.11ax (HE160) Chain 2: CH 50(For U-NII-2A)
REW 1 MHz TORUVEW ey RBW 1 MHz TIRUVEW ey )
VBW 3 HHz 242288m VBW 3 MHz 2470 88m
4o RE228BM Att 20 4B SWT 20 ms 525000 GHz L, Ret22dam At 20 dB SWT 20 ms. 525000 GHz
Ufifsel TZd0 Ufisel TZd8
R AL P e—— l\ '“'MJ
784 . . . . . . . . / 78 . . . . . . . |
Center £ 20775 GHz 48 WH2/ Span 430 MHz Center 520233 GHz 45 W2/ Span 450 MHz
TX Channel TX Channel
Bandwidth 84.5 MHz Power  8.08dBm Bandwidth 84.67 MHz Power  7.84dBm
802.11ax (HE160)_Chain 3: CH 50 (For U-NII-1) 802.11ax (HE160)_Chain 3: CH 50(For U-NII-2A)
RBW 1 MHz [T1] RM VEW Marker 1 [T1] RBW 1 MHz [T1] RM VEW Marker 1 [T1]
VB 3 WHz 2212 dBm VW 3 WHz 2637 dBm
Ref 22 dBm At 20 4B SWT 20 ms 55000 GHz Ref 22 d8m Att 2048 SWT 20 ms 525000 GHz
OTEETTZaE OTEETTZaE
. \FMMWMT\ . | \
B Il L S vo— I\ '5“'m) o ]
:75 T T 0 T T T 0 0 T 1 :75 T T 0 T T T 0 T 1
Center 5.20756 GHz 48 MHz/ Span 480 MHz Center 5.29221 GHz 48 MHz/ Span 480 MHz
TX Channel TX Channel
Bandwidth 84 87 MHz Power 812 dBm Bandwidth 84 42 MHz Power  7.91dBm
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26dB Bandwidth:
802.11ax (HE20)
Channel Frequency 26dBc Bandwidth (MHz)
Channel ) i i )
(MHz) Chain 0 Chain 1 Chain 2 Chain 3
36 5180 23.02 23.09 22.73 21.81
40 5200 27.07 27.09 33.85 33.8
48 5240 38.51 38.51 455 43.2
52 5260 22.12 22.14 23.44 23.35
60 5300 21.83 21.82 22.92 22.91
64 5320 22.06 22.04 24.73 24.75
100 5500 23.07 23.04 21.45 22.1
116 5580 24.18 24.18 22.52 22.5
140 5700 23.55 23.5 23.47 23.42
5720
144 For U-NII-2C 17.07 17.05 15.48 15.48
5720
144 For UNIL3 5.26 5.25 5.18 5.18
802.11ax (HE40)
Channel Frequency 26dBc Bandwidth (MHz)
Channel . . . .
(MHz) Chain 0 Chain 1 Chain 2 Chain 3
38 5190 41.67 42.92 42.92 44.07
46 5230 43.34 42.97 42.27 40.95
54 5270 43.13 44.35 40.38 41.96
62 5310 43.84 42.95 42.2 41.19
102 5510 42.29 42.29 44.18 44.14
110 5550 44.07 43.04 43.74 43
134 5670 43.71 44.06 46.11 42.25
5710
142 36.87 36.84 36.43 36.42
For U-NII-2C
5710
142 For U-NII-3 7.07 7.08 7.42 7.41
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802.11ax (HEB80)
Channel Frequency 26dBc Bandwidth (MHz)
Channel . . . .
(MHz) Chain 0 Chain 1 Chain 2 Chain 3
42 5210 83.82 82.26 84 83.18
58 5290 83.11 83.71 83.02 83.27
106 5530 84.01 84.39 82.24 83.44
122 5610 81.72 82.48 82.51 81.77
5690
138 For U-NII-2C 76.66 76.7 77.14 77.18
5690
138 For U-NII-3 6.41 6.42 6.94 6.95
802.11ax (HE160)
Channel Frequency 26dBc Bandwidth (MHz)
Channel ) i ) )
(MHz) Chain 0 Chain 1 Chain 2 Chain 3
5250
50 For 5150~5250MHz 85.39 84.85 84.5 84.87
50 5250 84.56 84.33 84.67 84.42
For 5250~5350MHz
114 5570 171.07 168.82 169.58 170.19
Spectrum Plot of Worst Value
802.11ax (HE20) 802.11ax (HE40)
Vovamme ™" Warker 171 oz T warer 1l
s Ao i s . s
/ |_D1447dBm WWWWMVM”VW\
L L | \
/ - S /
” cemers.z‘wnz E‘NHZJ‘ ‘ Sb‘ﬂﬂﬁﬂMHZ - CenterES‘TGHZ ' ' WUIMHZ ' ' SDHIHWDMHZ
802.11ax (HE80) 802.11ax (HE160)
e Harer 1171 e TTVEY waner 1
» Re'iz,,i:: - Att 20 dB SWT 20 ms - 5435:.;::: . Refiznn;ln1 - Alt 20 dB SWT 20 ms - 5435:,2:::
D1463dBm [ ﬂm AWW\ D12 73dRr F
/ \ T
e L
" Cente IBGHZ ' 16'!.‘Hz/ ' SDEIIHSU MHz - Cente E‘TGHZ BI]‘I.IHZ:‘ ‘ ' ' SD;n 800 MHz
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Spectrum Plot of Straddle Channels

802.11ax (HE20) Chain 0: CH 144

802.11ax (HE20) Chain 1: CH 144

REW 300 kHz
WBW 1 MHZ

[T1]MP VEW

Ref 22 dBm Att 20 dB SWT 20 ms
e P d P
D2 -1937 dBm

/|
"

v

=

Marker 1 [T1]
-19.38 dBm
570793 GHz

Deka 2 [T1]
0.00 dB
2233 1Kz
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[T11 WP VEW
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e Pl A AR
D2 -1933dBm

et

F

Warker 1 [T1]
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0.00 dB

22.30 WHz

| F
78 T T T T o & ] T i T [ T T T i [ureau]
Center 5.72 GHz 6z Span 80 MHz Center 5.72GHz & MHz/ Span 60 MHz
802.11ax (HE20) Chain 2: CH 144 802.11ax (HE20) Chain 3: CH 144
REW 300 kHz TOWPVEN et RBW 300 kHz TOMPYEW et
VBW 1 MHz ) _18.95 dBm VBW 1 MHz . 19.01 dBm
o Ref22d8m Att 2048 SWT 20 ms 570852 GHz 2. ReT22dBm At 20 9B SWT 20 ms 570952 GHz
UTEETTZ 08 Detta 2[T1] OTEErTIOE Defta 2 [T1]
0.00 dB 0.00 B
20.66 WHz 2068 WHz
R [ Di&gadem

PRy ey

/ \

| D2 -18 96 dBm

el

T T T T T T
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T
Span 60 MHz

| EUREAU ]
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T

J
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el

T
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T
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Spectrum Plot of Straddle Channels

802.11ax (HE40) Chain 0: CH 142

802.11ax (HE40) Chain 1: CH 142

RBW 1 MHz TOMPVEW e
WBW 3 MHz 1621 dBm
Ref 22 dBm At 20 dB SWT20ms 568813 GHz
OTSer 1208 Detta 2 [T1]
0.00 48
D1o7ade //wam 4384 Hz
021620 dAr

g,

T
Center 5.71 GHz

T T
10 WHz/

T
Span 100 MHz

[EuREAU ]
VERITAS

RBW 1 WHz MIMPVEW ey
VEW 3 MHzZ -16.25 dBm
Ref 22 dBm Att 20 9B SWT20 ms 568516 GHz
UTiset 12 a8 Deta 21l
0.00 dB
S (n)\.«vw\ww/h»\fw«\ o
D2 -16 26 dBm

o,

T T
Center 5.71 GHz

10 MHz/

T T
Span 100 MHz

[eureau]
VERITAS

802.11ax (HE40) Chain 2: CH 142

802.11ax (HE40) Chain 3: CH 142

[

oY

T T
Center 5.71 GHz

T T T
10 MHz/

T
Span 100 MHz

RBW 1 MHz [T1] MP VEW Warker 1 [T1]
VBW 3 MHz 1515 dBm
22 Ref22 dBm Att 20 dB SWT 20 ms. 566857 GHz
UTSETTZ 08 Detta 2[T1]
0.00 dB
D110 84 diim 43.85 HHz
D2 -15 16 dBr

| EUREAU ]
VERITAS

RBW 1 MHz TMPVEW e
VBW 3 WHz 1513 dBm
9. Ref22dBm Att 20 4B SWT 20 ms 568858 GHz
UTSer T2 a8 Deka 2 [T1]
0.00dB
11086 dBm 4383 WHz
D215 14 dAr
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W

T
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T
10 MHz/

T T
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Spectrum Plot of Straddle Channels

802.11ax (HE80) Chain 0: CH 138

802.11ax (HE80) Chain 1: CH 138

RBW 1 MHz [T1] MP VEW
VBW 3 MHz
Ref 22 dBm Att 2048 SWT 20 ms
OTSEr T2 a8
Di&42 dbr
D2-1958 diim
[P L
F 2
-8 T T T

T
Center 5.6 GHz

T
40 MHz/

T
Span 400 MHz

Warker 1 [T1]
-19.57 dBm
564834 GHz

Detta 2 T1]
0.00 dB
83.07 MHz

[EUREAU]
VERITAS

REW 1 MHz T4 MP VEW
VBW 3 MHz
Ref 22 dBm Att 20 dB SWT 20 ms
OTEETTZ 0
D1647dBm
D2 -19 53 dRm
v e e e

T T
Center 5,69 GHz

T
40 WHz/

T
Span 400 MHz

Marker 1 [T1]
-18.52 dBm
5.64330 GHz

Detta 2 [T1]
0.00 48
83.12 MHz

[BurREAUJ
VERITAS

802.11ax (HE80) Chain 2: CH 138

802.11ax (HE80) Chain 3: CH 138

RBW 1 MHz [T1] MP VEW
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D16 86 dem
D2 -19 14 dBm
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T PET T P bl gt

F

T
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T
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T
Span 400 MHz

Warker 1[T1]
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Detta 2 [T1]
0.00 dB
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REW 1 MHz T4 MP VEW
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OTEETTZ 0
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T T
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T
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T
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EUT Maximum Conducted Power

802.11ax (HE20)

Frequency Band MAX. Power
(MHz)
Output Power(dBm) Output Power(mW)
5250~5350 20.93 124.019
5470~5725 20.86 121.858

802.11ax (40MHz)

Frequency Band MAX. Power
(MHz)
Output Power(dBm) Output Power(mW)
5250~5350 20.94 124.082
5470~5725 20.83 121.147

802.11ax (80MHz)

Frequency Band MAX. Power
(MHz)
Output Power(dBm) Output Power(mW)
5250~5350 18.12 64.847
5470~5725 20.84 121.417

802.11ax (160MHz)

Frequency Band MAX. Power
(MHz)
Output Power(dBm) Output Power(mW)
5470~5725 16.71 46.91
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4.4  Occupied Bandwidth Measurement

4.4.1 Test Setup

EUT

4.4,2 Test Instruments

Attenuator |

Spectrum
Analyzer

Refer to section 4.1.2 to get information of above instrument.

443 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with resolution bandwidth in the range of 1% to
5% of the anticipated emission bandwidth, and a video bandwidth at least 3x the resolution bandwidth and

set the detector to SAMPLE. The width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage 0.5 %of the total mean

power of a given emission.
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444 Test Result

802.11ax (HE20)

Channel Frequency

Occupied Bandwidth (MHz)

Channel (MHz) Chain0 | Chainl | Chain2 | Chain3
36 5180 19.08 19.08 18.96 19.08
40 5200 19.68 19.68 19.44 19.44
48 5240 19.44 19.44 19.44 19.44
52 5260 19.08 19.08 19.44 19.44
60 5300 18.96 18.96 19.08 19.08
64 5320 19.08 19.08 19.44 19.44
100 5500 19.2 19.2 19.08 19.08
116 5580 19.44 19.44 19.08 19.08
140 5700 19.2 19.2 19.2 19.2
144 For?f-ﬁ?l-ZC 14.6 14.6 14.6 14.6
144 FO?S_Z,\(I)”_3 4.48 4.48 4.48 4.48
149 5745 19.74 19.7 19.7 19.7
157 5785 19.3 19.3 19.3 19.3
165 5825 19 19 19 19

802.11ax (HE40)

Channel Channel Frequency - Occupiéd Bandwidth (MHz) -

(MHz) Chain0 | Chainl | Chain2 | Chain3
38 5190 38 38 38 38
46 5230 38.2 38 38.2 37.8
54 5270 38 38 38 38
62 5310 38 38 38 37.8
102 5510 38.2 38.2 38.2 38.2
110 5550 38.2 38 38 38
134 5670 38.6 38.4 38.6 38.2
142 F0r5U7-|]\-l(I)I-ZC 34.2 34.2 34.2 34.2
142 FO?Z?—I\?II-IB 4.2 4.2 3.96 3.96
151 5755 38.12 38 38 38
159 5795 38.17 38.17 38.17 38.17

Report No.: RFBEIH-WTW-P20120866A-1
Reference No.: BEIH-WTW-P21040215

Page No. 90/ 124

Report Format Version:6.1.2




FOVEN
%ﬁ
H
Tae

Py

[ VERITAS
802.11ax (HEB80)
Channel Frequency Occupied Bandwidth (MHz)
Channel A ) . .
(MHz) Chain 0 Chain 1 Chain 2 Chain 3
42 5210 77.28 77.28 78 77.52
58 5290 77.76 77.76 77.52 77.52
106 5530 77.52 77.52 77.76 77.76
122 5610 77.28 77.52 77.76 77.52
5690
138 For U-NI1-2C 73.88 73.88 73.88 73.88
5690
138 For U-NIL-3 3.4 34 3.4 3.4
155 5775 77.51 77.28 77.28 77.28
802.11ax (HE160)
Channel Frequency Occupied Bandwidth (MHz)
Channel . . . .
(MHz) Chain 0 Chain 1 Chain 2 Chain 3
5250
50 For 5150-5250MHz 78.72 78.72 78.72 78.72
50 5250 77.76 77.76 77.76 77.76
For 5250~5350MHz
114 5570 157.44 157.44 155.52 157.44

Report No.: RFBEIH-WTW-P20120866A-1

Reference No.: BEIH-WTW-P21040215

Page No. 91/ 124

Report Format Version:6.1.2




VERITAS

Spectrum Plot of Worst Value

802.11ax (HE20)

802.11ax (HE40)

RBW 300 kHz
VBW 1 WHz
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Ref 22 dBm Att 2048
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1] sa
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T
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258 dBm
1 1
T1 i i o T2 -27248m Ti L
/‘4 7 T 532884 GHz rmv ¥
. W/ \w ) Whyh " WA;“W Wml
78 T T T T [BurEAL] T8 T T T T T T
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Marker 1 [T1]
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Spectrum Plot for near By DFS Band

802.11ax (HE20) / Chain 0 / CH 48

802.11ax (HE20) / Chain 1/ CH 48
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Spectrum Plot for near By DFS Band

802.11ax (HE40) / Chain 0/ CH 46

802.11ax (HE40) / Chain 1 / CH 46

23 Ref22dBm

REWY 500 kHz
VBW 2 MHz
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23 Ref22dBm
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802.11ax (HE40) / Chain 2 / CH 46

802.11ax (HE40) / Chain 3/ CH 46

Ref 22 dBm
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Spectrum Plot for near

By DFS Band

802.11ax (HE80) / Chain 0 / CH 42

802.11ax (HE80) / Chain 1/ CH 42
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Spectrum Plot for near By DFS Band
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Spectrum Plot for near By DFS Band
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Spectrum Plot for near By DFS Band
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4.5 Peak Power Spectral Density Measurement
45.1 Limits of Peak Power Spectral Density Measurement
Operation Band EUT Category Limit
Outdoor Access Point
Fixed point-to-point Access Point 17dBm/ MHz
UL V Indoor Access Point
Mobile and Portable client device 11dBm/ MHz
U-NII-2A V 11dBm/ MHz
U-NII-2C V 11dBm/ MHz
U-NII-3 V 30dBm/ 500kHz
45.2 Test Setup
EUT Attenuator |_ iﬁ)’lZT:/;ueT

45.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

45.4 Test Procedures

For U-NII-1, U-NII-2A, U-NII-2C Band:

Using method SA-1

a. Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW = 1MHz, Set VBW = 3 MHz, Detector = RMS

Set Channel power measure = 1MHz

Sweep time = auto, trigger set to “free run”.

Trace average at least 100 traces in power averaging mode.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW =500 kHz, Set VBW = 1 MHz, Detector = RMS
Use the peak marker function to determine the maximum power level in any 500 kHz band segment

b
c
d
e
For U-NII-3 band:
a
b
c

within the fundamental EBW.

d. Sweep time = auto, trigger set to “free run”.
e. Trace average at least 100 traces in power averaging mode.

455 Deviation from Test Standard

No deviation.

45.6 EUT Operating Conditions

Same as 4.3.6.
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45.7 Test Results

For U-NII-1, U-NII-2A, U-NII-2C:

802.11ax (HE20)

Chan. Freq. PSD (dBm/MHz) Total PSD | Max. Limit Pass / Eail
(MH2) Chain 0 | Chain 1 | Chain 2 | Chain 3 | (dBM/MHZ) | (dBm/MHz)

36 5180 4.26 4.17 4.27 3.93 10.18 14.48 Pass
40 5200 7.22 7.23 7.55 7.50 13.40 14.48 Pass
48 5240 7.16 7.15 7.27 7.52 13.30 14.48 Pass
52 5260 1.59 1.56 1.48 1.45 7.54 8.05 Pass
60 5300 0.92 0.93 1.10 1.07 7.03 8.05 Pass
64 5320 1.57 1.57 1.20 1.18 7.40 8.05 Pass
100 5500 1.58 1.58 1.27 1.43 7.49 8.05 Pass
116 5580 1.56 1.59 1.45 1.40 7.52 8.05 Pass
140 5700 1.45 1.38 1.04 0.99 7.24 8.05 Pass
144 ForEL’J7-§(I)I-2C 1.93 1.94 1.89 1.91 7.94 8.05 Pass

Note:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density.
Total power density is summing entire spectra across corresponding frequency bins on the various outputs

by computer.

2. 5180~5240MHz Directional gain =8.52dBi > 6dBi, so the power density limit shall be reduced to 17-(8.52-

6) = 14.48dBm.

5260~5320MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-

6) = 8.05dBm.

5500~5720MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-

6) = 8.05dBm
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802.11ax (HE40)
Chan Freq. PSD (dBm/MHz) Total PSD | Max. Limit Pass / Eail
(MHz) Chain 0 | Chain 1 | Chain 2 | Chain 3 |(dBM/MHZ) | (dBm/MHz)
38 5190 0.20 0.13 0.39 0.28 6.27 14.48 Pass
46 5230 411 4.28 3.91 4.07 10.12 14.48 Pass
54 5270 -0.01 0.10 -0.10 -0.19 5.97 8.05 Pass
62 5310 -1.59 -1.68 -1.81 -1.86 4.29 8.05 Pass
102 5510 -2.77 -2.79 -2.73 -2.76 3.26 8.05 Pass
110 5550 -0.75 -0.89 -0.69 -0.78 5.24 8.05 Pass
134 5670 -1.50 -1.43 -1.05 -1.06 4.77 8.05 Pass
5710
142 -0.31 -0.37 -0.30 -0.32 5.70 8.05 Pass
For U-NII-2C
Note:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density.
Total power density is summing entire spectra across corresponding frequency bins on the various outputs
by computer.

2. 5180~5240MHz Directional gain =8.52dBi > 6dBi, so the power density limit shall be reduced to 17-(8.52-

6) = 14.48dBm.
5260~5320MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-
6) = 8.05dBm.
5500~5720MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-
6) = 8.05dBm
802.11ax (HES0)
S Freq. PSD (dBm/MHz) Total PSD | Max. Limit | o /.
(MHz) Chain 0 | Chain 1 | Chain 2 | Chain 3 (dBm/MHz) | (dBm/MHz)
42 5210 -4.95 -4.78 -4.84 -5.06 111 14.48 Pass
58 5290 -5.73 -6.25 -6.39 -6.34 -0.15 8.05 Pass
106 5530 -4.92 -4.73 -4.72 -4.97 1.19 8.05 Pass
122 5610 -4.06 -3.90 -4.16 -3.94 2.01 8.05 Pass
5690
138 For U-NII-2C -3.69 -3.63 -3.58 -3.65 2.38 8.05 Pass
Note:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density.
Total power density is summing entire spectra across corresponding frequency bins on the various outputs
by computer.

2. 5180~5240MHz Directional gain =8.52dBi > 6dBi, so the power density limit shall be reduced to 17-(8.52-

6) = 14.48dBm.

5260~5320MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-
6) = 8.05dBm.

5500~5720MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-
6) = 8.05dBm
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by computer.

6) = 14.48dBm.
6) = 8.05dBm.

6) = 8.05dBm

802.11ax (HE160)
Chan Freq. PSD (dBm/MHz) Total PSD | Max. Limit Pass / Eail
(MHz) Chain 0 | Chain 1 | Chain 2 | Chain 3 |(dBM/MHZ) | (dBm/MHz)
5250
50 For 5150-5250MHz -10.89 -11.33 -11.11 -11.29 -5.13 14.48 Pass
50 5250 -11.36 -11.52 -11.58 -11.43 -5.45 8.05 Pass
For 5250~5350MHz
114 5570 -11.28 -11.05 -11.38 -11.13 -5.19 8.05 Pass
Note:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density.
Total power density is summing entire spectra across corresponding frequency bins on the various outputs

2. 5180~5240MHz Directional gain =8.52dBi > 6dBi, so the power density limit shall be reduced to 17-(8.52-
5260~5320MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-

5500~5720MHz Directional gain = 8.95dBi > 6dBi, so the power density limit shall be reduced to 11-(8.95-
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Spectrum Plot of Worst Value
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For U-NII-3 band:
802.11ax (HE20)
Chan Freq. PSD (dBm/500kH2) Total PSD Limit Pass / Fail
. (MHz) Chain O | Chain 1 | Chain 2 | Chain 3 (dBm/500kHz) | (dBm/500kHz)
5720
144 For U-NII-3 -6.65 -6.61 -5.80 -5.85 -0.19 27.18 Pass
149 5745 0.90 0.84 0.82 0.76 6.85 27.18 Pass
157 5785 0.43 0.47 0.46 0.44 6.47 27.18 Pass
165 5825 1.35 1.36 1.35 1.31 7.36 27.18 Pass
Note:

1. Method E) 2) b) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 10 log[(10G1/20+ 10G2/20 + .. + 1 OGN /20)2/4]=8.82dBi > 6dBi, so the power density shall be

reduced to 30-(8.82-6) = 27.18dBm.
802.11ax (HE40)

S Freq. PSD (dBm/500kH2) Total PSD Limit pass / Fail
' (MHz) Chain 0 | Chain 1 | Chain 2 | Chain 3 | (dBM/500kHz) | (dBm/500kHz)
5710
142 For U-NII-3 -9.19 -9.22 -10.22 | -10.23 -3.66 27.18 Pass
151 5755 -2.49 -2.78 -2.89 -2.86 3.27 27.18 Pass
159 5795 -2.29 -2.25 -2.25 -2.17 3.78 27.18 Pass
Note:

1. Method E) 2) b) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 10 log[(10@1/20+1(0G2/20+ ..+ 1 QGN /20)2/4]=8.82dBi > 6dBi, so the power density shall be

reduced to 30-(8.82-6) = 27.18dBm.
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802.11ax (HESO)

Chan Freq. PSD (dBm/500kH2) Total PSD Limit Pass / Fail
. (MHz) Chain 0 | Chain 1 | Chain 2 | Chain 3 | (dBM/500kHz) | (dBm/500kHz)
5690
138 -14.07 | -14.04 | -14.02 | -14.09 -8.03 27.18 Pass
For U-NII-3
155 5775 -8.53 -8.61 -8.62 -8.59 -2.57 27.18 Pass
Note:

1. Method E) 2) b) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 10 log[(10©1/20+10G2/20+...+ 10GN /20)2/4]=8.82dBi > 6dBi, so the power density shall be

reduced to 30-(8.82-6) = 27.18dBm.

Spectrum Plot of Worst Value
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4.6 6dB Bandwidth Measurement
4.6.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5MHz.

4.6.2 Test Setup

EUT Spectrum
Attenuator | Ana|yzer

4.6.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

46.4 Test Procedure

a. Set resolution bandwidth (RBW) = 100kHz

Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
Trace mode = max hold.

Sweep = auto couple.

®ao0o

Measure the maximum width of the emission that is constrained by the frequencies associated with the

two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission

4.6.5 Deviation from Test Standard

No deviation.

4.6.6 EUT Operating Condition

The software provided by client to enable the EUT under transmission condition continuously at lowest,

middle and highest channel frequencies individually.
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[ VERITAS |
4.6.7 Test Results
802.11ax (HE20)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Falil
(MHz) Chain 0 | Chain1 | Chain 2 | Chain 3 (MHz)
144 5720 4.58 458 458 458 0.5 Pass
For U-NII-3
149 5745 19.14 19.15 19.15 19.15 0.5 Pass
157 5785 19.2 19.2 19.2 19.2 0.5 Pass
165 5825 19.13 19.13 19.13 19.12 0.5 Pass
802.11ax (HE40)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 | Chain 3 (MHz)
142 5710 421 4.21 413 4.13 0.5 Pass
For U-NII-3
151 5755 38.24 38.25 38.24 38.24 0.5 Pass
159 5795 38.25 38.25 38.25 38.25 0.5 Pass
802.11ax (HES0)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 | Chain 3 (MHz)
5690
138 For U-NII-3 4.23 4.23 4.21 4,21 0.5 Pass
155 5775 78.3 78.43 78.43 78.43 0.5 Pass
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Spectrum Plot of Worst Value
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T
Span 100 MHz

e T ! ! ! ] e ] e ] ! ! T ! ! ] oo rean]
Center 5.72 GHz 2.5 MHz/ Span 25 MHz Center 5.71 GHz 5 MHz/ Span 50 MHz
REW 100 kHz MIMPVEW ey ory
VBW 300 kHz _11.36 dBm
Ref 22 dBm Att 20 dB SWT 20 ms 5.65078 GHz
UTSer Iz a8 Detta 2 [T1]
0.00 B
78.43 MHz
D1-53fdAm o
i Fp
8 T T T
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Spectrum Plot of Straddle channel

802.11ax (HE20)_Chain 0: CH 144

802.11ax (HE20) _Chain 1: CH 144

REW 100 kHz
VBW 300 kHz

[T1] MP VEW Warker 1771]

F F2

78

T T [ rmeau)
Center 5.72 GHz 2.5MHz/ Span 25 MHz

-5.55 dBm
4y RET220Bm Att 2048 SWT 20 ms 571042 GHz
UTiEet 1298 Delta 2 [T1]
0.00 4B
18.16 HiHz
D1 044 Her
525 sl Ml e el el
f L ’

REW 100 kHz
VBW 300 kHz

[T1] MP VEW Warker 1771]

-5.51 dBm
4y RET220Bm Att 20 4B SWT 20 ms 571042 GHz
UTiEet 1298 Delta 2 [T1]
0.00 4B
18.16 HiHz
D1 048R

D255, >’£§E{1£\%MV’UWWWJ“WM

F Fp

T T ! e
Center 5.72 GHz 2.5MHz/ Span 25 MHz

802.11ax (HE20)_Chain 2: CH 144

802.11ax (HE20) Chain 3: CH 144

REW 100 kHz
VBW 300 kHz
SWT 20 ms

[TIMPVEW  yorker 11

Ref 22 dBm Att 20dB

UTSer 1298 Detta 2 [T1]

D1048 HRm

o5 WWWMM‘NWWMWM

F F2
™ T T T T T T T e Ay
Center £.72 GHz 2.5 MHz/ Span 25 MHz [vERITAS |

-5.51 dBm
571042 GHz
0.00 B
19.16 MHz

9. Ref22dBm

REW 100 kHz
VBW 300 kHz
SWT 20 ms

MIMPVEW  arker 11

-5.55dBm
Att 20 dB 571042 GHz

s ra Detta 2 [T1]
0.00 dB
19.16 MHz
D1044 dBm
| nz.s5 WWW%W\VM‘WWMWWWNW
F Fe
-T8 Ny
1 1 1 1 [eurREAU |

T T T
Center 572 GHz 2.5 MHz/ Span 25 MHz

Report No.: RFBEIH-WTW-P20120866A-1
Reference No.: BEIH-WTW-P21040215

Page No. 109/ 124

Report Format Version:6.1.2




VERITAS

802.11ax (HE40)_Chain 0: CH 142

802.11ax (HE40) _Chain 1: CH 142

Att 20dB

REW 100 kHz
VBW 300 kHz
SWT 20 ms

[T1] MP VEW

23 Ref22dBm

UTSEr 1298

kY

F

H

T T
Center 5.71 GHz

5MHz/

T
Span 50 MHz

Marker 1 [T1]
7.82 dBm
5.69087 GHz
Detta 2 [T1]
0.00 4B
38.34 iz

[eurREAU]
VERITAS

23 Ref22dBm

REW 100 kHz
VBW 300 kHz

Att 20 dB. SWT 20 ms

[T1] MP VEW

UTSEr 1298

F

F

T T
Center 5.71 GHz

T T T
5MHz/

T
Span 50 MHz

Marker 1 [T1]
7.82 dBm
5.69087 GHz
Detta 2 [T1]
0.00 4B
38.34 iz

[eurREAU]
VERITAS

802.11ax (HE40)_Chain 2: CH 142

802.11ax (HE40) Chain 3: CH 142

REW 100 kHz [T MP VEW
VBW 300 kHz
p_ REf22dBm Aft 20 dB SWT 20 me
UTSer 1298

F

F2

T T
Center 571 GHz

5MHz/

T
Span 50 MHZ

Marker 1 [T4]
-8.50 dBm
555083 GHz

Detta 2 [T1]
0.00 dB
38.30 MHz

[BUREAU]
VERITAS

REW 100 kHz [T1] MP VEW
VBW 300 kHz
Ref 22 dBm At 20 dB SWT 20 me
UTSer 1298

F

F2

T T
Center 571 GHz

T
5MHz/

T
Span 50 MHz

Marker 1 [T4]
-8.43 dBm
555083 GHz

Detta 2 [T1]
0.00 dB
38.30 MHz

[BUREAU]
VERITAS
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802.11ax (HE80)_Chain 0: CH 138

802.11ax (HE80) Chain 1: CH 138

REW 100 kHz

[T1] MP VEW

Warker 1[T1]

REW 100 kHz

[T1] MP VEW

Warker 1[T1]

VBW 300 kiz 11.76 dBm VBW 300 kiz -11.68 dBm
3o REF22dBm Att 20 dB SWT20ms 565076 GHz 3o REF22dBm Att 20 dB SWT20ms 555076 GHz
UTSel 12 a6 Detta 2 [T1] UTSETZ aE Delta 2 [T1]
0.00 dB 0.00 dB
78.47 HiHz 78.47 HiHz
| D1-376dBm D1-56R dRm
S R S P W O TN P S NN TN O PR ) o %M«MWWJMMMWM st
ipra f iy e f
A Fp A [
e T T T T T T T [euReau ] e T T T T T T T Forreay]
Center 5.69 GHz 10 MHz/ Span 100 MHz Center 5.69 GHz 10 MHz/ Span 100 MHz
na\."w 100 kHz [T1] MP VEW Marker 1 711 RB‘-"W 100 kHz [MIMP VEW Marker 1 [T1]
VEW 300 kHz 1138 dBm VBW 300 kHz. -11.41 dBm
o REF 22 3B Att 20 dB SWT20ms 565078 GHz o REF 22 3B Att 20 dB SWT20ms 565078 GHz
UTSer Iz a8 Detta 2 [T1] UTSeTTZ OB Detta 2 [T1]
0.00 B 0.00 B
78.43 MHz 78.43 MHz
D1-536dBm D1-54) dim
F i i i E )
- T T T T T T T [Eureay] - T T T T T T T oo reaL]
Center 5,69 GHz 10 MHz/ Span 100 MHz Center 5,69 GHz 10 MHz/ Span 100 MHz

Note:

For CH144 (For 5745-5825MHz): The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
For CH142 (For 5745-5825MHz): The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
For CH138 (For 5745-5825MHz): The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
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5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).
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Annex A- Radiated Out of Band Emission (OOBE) Measurement (For U-NII-3 band)

802.11AX (HE20)

CH 149 5745 MHZ
HORIZONTAL VERTICAL
Level Level
(dBuVim) (dBuVim)
140- 140
130 130
I Jili)
" AN

N .
" .

w il . Il I
SD,W I I W 597W | | WW
5550 5600 5650 5700 5750 5800 5850 5500 5950 60006025 5550 5600 5650 5700 5750 5800 5850 5800 55950 60006025
Frequency (MHz) Frequency (MHz)
CH 157 5785 MHZ
HORIZONTAL VERTICAL
Level Level
(dBuVim) (dBuVim)
140~ 140
13 13
120 120
S s

1

A

W

50-

I
5550

60 1

i} :

50-
5550

|
5800 5650

| |
5700 5750

| |
5800 5850

Frequency (MHz)

| | | |
5900 5950 60006025

50-
5600 5650 57‘00 57‘50 53‘00 5850 59‘00 59‘50 BDIDGBGIZS 55‘50 SBIDG 5650 57‘00 57‘50 53‘00 53‘50 59‘00 59‘50 BDIDGGG‘ZS
Frequency (MHz) Frequency (MHz)
CH 165 5825 MHZ
HORIZONTAL VERTICAL
Level Level
(dBuVim) (dBuVim)
140~ 140~
13 130
120 j m 120
110 110 m
I o ||
w / SN

50 0
5550

|
5600 5650

| |
5750 5800 5850

Frequency (MHz)

| | | | |
5700 5300 5950 80006025
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802.11AX (HE40)

VERITAS

CH151 5755 MHZ
HORIZONTAL VERTICAL
Level Level
{dBuVW/m) (dBuVim)
140 140 -
130 130
120 120
| et ; [ i
o O] ™ o ] ™
. VAN \ . VARV ARIAY \
. // M"M L'“HN // ;Wf “\”'\4 \\
0 |L'| 0 17y P
T 7
80 WMLW WI‘L'LNMMA 60 'V" il wl’v\\_k.
50 | | : : 1 1 ,W 2 i i | | | | W
5550 5600 5650 5700 5750 5800 5850 5900 5950 60006025 5550 5500 5650 5700 5750 5800 5850 5900 5850 50006025
Frequency (MHz) Frequency (MHz)
CH159 5795 MHZ
HORIZONTAL VERTICAL
Level Level
(dBuVim) (dBuV/m)
140~ 140
13 130
120 120
[ e JIMANFCE!
AL NN AL
; RN, . TR TN
yATIIR AL ﬂ AT,
; VA, TVHIAN ; 7T N
50 Ty W M Ml 60 | lilmm MJ\L fodl
BEeT——T i ——— Ml
5“5;‘50 56‘00 56‘50 57IDG 5?‘50 55‘00 53‘50 59‘00 59‘50 BDIDGBUIZS 5”.':5‘50 SBIDG 56‘50 57‘00 57‘50 58‘00 58‘50 59‘00 59‘50 60‘0060‘25
Frequency (MHz) Frequency (MHz)
802.11AX (HE80)
CH155 5775 MHZ
HORIZONTAL VERTICAL
Level Level
(dBuVim) (dBuVim)
140~ 140-
13 130
120 120
1 j 10 ,{ Pt
ALty [N (T
w | LN w AL {HIENN
/] \ . JAINT b
B /o h Y ATIUAN o v WL
&0 f“h (\1} u ¥ £ &0 il MMM T 2,
ZDM‘“W‘W WW“" SD_W ‘
55‘50 56‘00 56‘50 57IDG 5?‘50 55‘00 53‘50 59‘00 59‘50 BDIDGBUIZS 55‘50 56‘00 5650 57‘00 57‘50 58‘00 53‘50 59‘00 59‘50 BDIGDBDIZS
Frequency (MHz) Frequency (MHz)
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Annex B- Band Edge Measurement

VERITAS

802.11ax (HE20) Channel 36
Horizontal (Peak) Horizontal (Average)
Level Level
(dBuVim) (dBuVim)
120- 120~
10 | 110
100 [ 100 e
0 ] l\‘ 70 J l
B AT o A-W} el dophe 60 I \
407I 1 1 1 1 1 1 1 1 1 1 407\ 1 I 1 I 1 I 1 I 1 I
4500 4500 4700 4800 4900 5000 5100 5200 5300 5400 5460 4500 4600 4700 4800 4900 5000 5100 5200 5300 5400 5460
Frequency (MHz) Frequency (MHz)
Vertical (Peak) Vertical (Average)
Level Level
(dBuVim) (dBuVim)
120- 120-
10 |ﬁ"| 110
100 [ \ 100 A
LT |
. b AL LIS JI \
gl e b \\‘_‘,__,_____,,__
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4500 4600 4700 4800 4900 5000 5100 5200 5300 5400 5460 4500 4600 4700 4800 4900 5000 5100 5200 5300 5400 5460
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802.11ax (HE20) Channel 48
Horizontal (Peak) Horizontal (Average)
Level Level
(dBuVim) (dBuVim)
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10 Jﬂi 110 H
100 {, \ 100 ) H
. Mf/ LVILERaas | / \\
GD_M L, b FAV ) et an
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10 F 1o
100 J 100 [
. W/J V[T )( \\
60— ! byttt 60 ___‘_I_J !
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802.11ax (HE20) Channel 52
Horizontal (Peak) Horizontal (Average)
Level Level
(dBuVim) (dBuVim)
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10 ﬂ 110
i I
" JJ bl J( \\
60— el et 60
T . ] N
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802.11ax (HE20) Channel 100
Horizontal (Peak) Horizontal (Average)
Level Level
(dBuVim) (dBuVim)
120- 120-
10 ki 110
100 Ir l\ 100 rﬁ‘|
70 —LJ] \ i \
oLt e ||| S L LT TR /A
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802.11ax (HE40) Channel 38
Horizontal (Peak) Horizontal (Average)
Level Level
(dBuVim}) (dBuVim)
120- 120~
10 110
100 M’]\ 100 r».l
il
60~ \ P ittt S . }
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802.11ax (HE40) Channel 54
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802.11ax (HE40) Channel 102
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802.11ax (HE80) Channel 42
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Appendix — Information of the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to
provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are FCC
recognized accredited test firms and accredited and approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Lin Kou EMC/RF Lab Hsin Chu EMC/RF/Telecom Lab
Tel: 886-2-26052180 Tel: 886-3-6668565
Fax: 886-2-26051924 Fax: 886-3-6668323

Hwa Ya EMC/RF/Safety Lab
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.

- END -
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